Hydrostatic Drivé
Model 200T and 200W

manufactured and distributed by

J. A. FREEMAN & SON, INC.

PORTLAND, OREGON Printed in U.S.A. 678







Self Propelled
Hydrostatic Drive

\odel 200T and 200\

i,

POLICY

It is the policy of J, A. Freeman & Son, Inc. to constantly improve its
products whenever it is practical to do so,

"~ J. A. Freeman & Son, Inc. reserve the right to redesign or change its
equipment or component parts thereof without incurring any obligation to
install or furnish such changes on equipment previously delivered,

Unauthorized changes or additions to eguipment manufactured by J. A.
Freeman & Son, Inc, relieves the company of further responsibility for
warranted operation and breakage replacement,




INSTRUCTIONS FOR ORDERING PARTS

1. Order by part number and description of part,
{a} Parts should NOT be orderad from illustration only.
{b} Parts should NOT be ordered from numbers on castings.

2. Order by baler serial number and model.

3. Much delay and confusion can be avoided if parts numbers are arranged in
sequence on all orders.

4, State how to ship: whether by truck, stage, parcel post, air parcel post,
UPS, or air freight.

8. Claims for shortage or error in handling of an order Tor paris must be made
upon receipt of goods.
8, Address ali orders for parts as follows:

JA. Ereeman & Sdn, Inc.
Parts Department,

2034 N.W. 27th Avenus,
Portland, Oregon 97210

Place serial number of machine here for vour convenience:

Baler Serial No.

Motor Serial No.

Left and right of machine are understood to mean from a position facing in
the direction of travel. '

Permission must be secured before any parts are returned for credit. When
paris are returned, the freight must be prepaid or arrangements made so that they
can be brought in by our trucks.

"NOTE”™

Parts are identified by reference numbers. See parts list
for correct part numbers. DO NOT USE REFERENCE
NUMBERS AS PART NUMBERS. :

A2




TABLE OF CONTENTS

Front end . .

Clutch conirol aﬁd beit drwe .
Hydrostatic drive system, -1977 .
Hydrostatic drive system, 1978- .
Operator platform, -1877 .

Operator platform, 1978- |

Gear shift control and operator seat
Steering hivdraulic system .

Throttle control and tension control

Rear axie and final drive

Bale chamber . .
Buli gear and p!unger connectmg rod assembiv
Fiywheel and pinion shaft assembly .

Crank arm shield, -1877

Crank arm shield, 1978-

Plunger assembf\/

Pickup cylinder assembiy

Pickup drive

Pickup lift . .

Pickup feeder house 197?

Pickup feader house, -1976 . . . . . . .
Feed arm drive, feed arm and feed fork assembly
Knotter trip assembily

Knotter brake assembly

Wire knotter

Wire box and wire gusdes

Twine knotter .

Twine finger drive

Twine box and twine gwdes .

Knaotter drive and nsedle and yoke assembiv
Bale chute and weight indicator .

Tension control ram |

Tension control by pass box

Tension control pump assembly |
Automatic luber | .

Bull gear luber assembly

Final drive assembly |

Transmission assembly .

Radiator and shroud

Tow bar .

Cab .

Divive gear box .

Fuel fines, AC. and J D

Electrical system, A.C.

Electrical system, J.O. .

Air cleaner and exhaust

Pickup drive belt shield .

Air conditioner . .

Hay saver wheel aSSembly .

Tension release kit

Exira items .
Mudti-luber centrailzed Iubncatmn syszem

A3




Part
No.

01-437
01438
01-702
01-720
01-729
01-867
05-130
20-143
20-184
20-213
20-214
20-217

AC0S19065,

AC0927055
AC4006803
ACA024237

ACN48280
ACN457300

54
64
64
64

72
72

ACND529923 . 72
ACNO9BOSG . 72
ACN1120008 . 72

BAT212
BAT7244

BKT2797
BKT4551
BKT8491
BKT6482
BKT6493
BKT7083
BKT7121
BKT7202
BKT7235
BKT7868
BKT7869
BKT7873
BKT7938
BKTB024
BKT8037
BKT8044
BKT8056

BLOT0O
BLO700
BLO1065
BLO3316
BLOB30GS
Bi062318 .

BLT42 .
BLT4710

BRC4550
BRC7183

BRK7083

CABB330
CABT7936
CAM7180 .
CAP386212

CHNB240

CLPOOOO133 .
. 10,12

CLP7085

CLP7361407 .

. 66, 68
. 66,68

. 42,46

72
14

14
72

72

© 10,12

12
62
62
44
b6
48

8

8

Part Page
No, No,
coveossg |, . 71
CRAV443 . . B4
CRA745% . |, 54
CRA7858 |, | B4
CRA7G720 . 36
CUsi’s. . . 8
CVR261 . . 64
CVR203 ., . 64
CVR204 . . 64
CVR205 . . 64
CVR206 . . 64
CVRE296 . . 62
DCKB047 . . 12
DCK8048 . . 12
DCK8298 | 10,12

13
DCR7935 . . &2
DRV00ABR1EG ., 4
DRV0OA3S05B, 4
DRVOB5150B . 4
DRWB403 . . B2
DRwe404 . |, 62
DRW&406 . . 62
DRW6B406 . . 62
DRWB407 . . B2
DRWe408 . . 62
DRWG409 . . 62
DRW8410 . . 62

ELCO00B020 | 62

EXHE3ZE . . 70
F?7 . . . . 30
Faa ., . . . 30
FA , . . . 48
F34 . . . . 24
Fag . . , . 22
Fes . . . . 22
FIZ 0 0 L L 24
Fiz . . . . 24
F83 . . . 2,30
Fegé . . . 28, 31
F88 . . . . 29
Fag . . . ., 44
F160. . . . 29
F101. . . . 29
Fi22 . . . 30
Fi26. . . . 30
Fi128. . . . 30
169, . . . 74
F168. . . 66,68
Fi72. . . . 39
F181. . . . 4B
Figg. . . . 48
F2i4. . . . 2
F220. . . . 48
Fa2i. . . . 24
Fas. . . . 22
F226., . . . 22
F227. . . . 28
F246 . 13,38

40, 48

INDEX

A4

Part Page
No., MNo.
F268. . . . 48
F2ig. . . . 37
F281. . . . 32
F298. . . . 28
F289, . . . 28
F3g4. . , ., 37
F3sd . . ., . 38
F440, .13, 37,48
Fd62. . . . 2
F481, . . . 38
Fagz., . . . 36
Fag4. . . . 36
F485. . . . 36
F486. . . . 36
Fag7. . . . 20
F498., . ., . 24
Fo24, . . . 48
Feoo. . . . 20
Feas. . . . 37
Fesg. . . . 37
F637. . . . 37
Fe3s. . . . 37
F642., . . . 7%
Fes7,. . . . 44
Feb8. . . . 44
659, . ., . 44
M98, . ., 24
F7i6. . . . 36
F732. . . . 75
F733., . . . 7%
F736. . . . 78
F751. . . . 28
F763. . . . 48
F755 . . . 40,44
F7688. . . . 48
F76G., . . . 48
F761., . . . 48
F765, . . . 24
F776. ., . 78
F172. . . . 28
FAI3. . . . 28
Firzd . . . . 28
F776. . . . 28
776, . . . 28
=777 . 28,75
F778. . . 22,28
F779., . . . 28
F786. . . . 28
F781. . . . 28
F8OG. . . . 75
F8oz, . ., ., 38
817, . . . 24
Fg22., . . . 38
F837. . . . 48
Fg4o0., . ., . 30
F853. . . . 34
F856 ., .42, 48,48
F8R7 . .42, 46, 48
F8e2. . . 66,68
FB883. . . . 48
Feg4, . . . 2
F8g86. . . . 24
F893. 10, 12
Fgad, . . . 2
Feq4z2. . . , 7B
Fo46 . .42, 686,68
FO67 . . 22,24
FO67 A . 22,24
FOE7R . . 22,24
Fegb., . . . 48

Part
No.

F986 .
Fo88 .
Fog0 .
Fo9g3 .
Fo94 |
F8g5 |
Fo97 .
FS89 |
F1402
F1003
F1005
F1007
F1071
F1083
F1084
F1087
F1131
F1132
F1189
F1193
F1195
F12286
F1245
F1246
Fi256
F1259
F1260
F1294
F1295
F1306
F1343
F1344
F1345
F1346
F1347
F1386
F1441

F1450
F1485
F1497
F1505
F1511
F1512
F1513
Fis14
F15156
Fi1517
F1531
F1837
F1548
F1550
F1561
F1ibh2
F1556
F1b5s7
F1558
F1561
F1563
F1568
F1572
F1578
F1539
F1603
F1608
F1609
Fig1t
F1613
Fi614
Fi617

.37, 45,48
.37

28

43

48

48

48

35

36

36

36

32

e 37
.37,38,45
.40

48

36

37

28

a8

24

24

37




Fart

Fi618
Fi619
F1620
F1622
F1623
Fi624
F1625
Fi528
Fi1627
F1628
Fi628
Fi1632
Fi633
F1636
F1638
F1638
F1643
F1653
F1eb4
F1861
F1672

Fi875

F1676
F1677
F1680
F1686
F1687
1689
1697
F1628
Ft702
F1706
F1720
F1721
F1760
F1761
F1762
F1763
Fi1764
Fi765
F1766
F1767
Fi768
F1769
F1770
F1771

F1772
F1773
Fi774
F1782
F1783
E1784
F1855
F1856
18567
F1858
F1886
F1880
Fi892
F1883
F1894
F1895
F1896
F18a7
F18498g
F1689
F1900
F1801

F1802
F1903

Page

| 40, 44

Part
Mo

F1904
F1905
F1906
F1807
Fio08
F1909
F1911

F1812
F1813
Fi914
F3102
F3104
F4014
F401b6
F4016
F4024
F4030
F4048
4080
FA067
#4068
F4104
F4115
F4133
F4134
F4135
F4136
F4137
F4138
F415%9
F4160
F4161

F4163
F4190
F4191
F4193
F4203
F4204
F4205
F4206
F4210
F4222
F4224
F4z225
F4229
F4508
F4500
F4510
F4511
F4513
F4b14
Fa4515
Fa525

F4527 .

F4528
F452g
FAB30
Fa531
F4E32
F4533
F4b34
F4535
F4536
F4537
F4538
4530
F5023
FB031
Fh32
F5039

. . . 3B
.42,48,49
42,48, 49
.. 44

. 40, 44

. 40,44

. 40, 44

. 40,44

. 40,44
4, 4¢

. . 40D

. 40, 44

. 40,44

FNDEX

AL

Part
No

FEOA0
F5048
F5049
ELU55
F5075
FB076
F51569
F5236
FB237
5264
F5275
FB276
F5445
F5446
F5b01t
FbB02

F5505 .

EB545
F5546
FBb51
Fabb4
5568
Feb58
FB&13
F5650
F5703
F570b
F5769
£5842
F5854
F5866
£5887
F5398
FE89%
F5800
F5001
F5902
F5803
F5904
F&218
F5820
F5921
F5822
F5841
F5847
F5948
F5549
FEoB4
F5879
F5284
F6003
F7004
Fe018
F6032
F6034
F8035
F8036
F6041
Fe04z
F6048
Fe048
FGO50
Feosd
Feoe?
Feoeg
Feus?
6088
F6104
F6108
Feigt

© Part

Na.
Fa170
FB8175
FG182
FEigs
F6208
F6209
F6212
F&6214
Foz15
Fe216
FB217
F6218
Fe220
Fe221
FG§222
F6223
F&224
FG226
FB227
FB228
FG230
Fa23h
F6236
F&240
F8241
FB244
FG245
F6251
6263
FG267
FB268
FB270
FG271
FB272
FB273
F6274
FE8278
F6279
F6280
FB281
Fg282
FG283
F8288
F62460
FE2a1
F§292
FG204
F6306
F6308
Fe310
FB312
F6317
Fe318
Fg323
FE324
F6328
F6332
FG339
F6340
F6354
FB355
FE360
F&371
F6388
FG402
Feal7
F6408
Fed0o
F6410
Fe412

Page
Mo

. 18,56
. 10,12
. 10,12
. 10,12

B

R
[53]
=

6,8 1

oo, ]

iy

R e e N e e N s - G S S NN S St N

I3

el ek R
oo

s b €]
R~ €O

.16, 12
.G, 12
. 16,12
. 13,12




Part
No,

F6413
F6415
F6421
Fg4z2
Fe424
FG431
Fg43z
F6450
F8451
F&452
F&460
F6465
F6473
FB474
FG6475
FG476
6481
Fe482
F6483
F8484
F8485
FG486
FB487
F5488
F5489
F6490
F§493
F6494
FE495
F6496
F6497
FG498
F6499
F&500
F6501
F6503
F6504
Fo505
FeB06
6507
FB508
FE500
F6510
FB511
Fes12
FE513
F6514
FB515
Fek17
FE518
F6b18
Feb21
F6528
F&5h29
FE530
F6531
FEh32
FB533
F&b34
F6535
FE6536
FE537
F56538
F6b32
F&547
FeB4g
FE551
FBb52
6653
Febh4

. 66,68

Part
No

F65b5
F6558
FB560
Fgbe2
F6563
F6565
Fobe7
FB568
FB569
F6574
Fah78
F6b79
F6580
Fg587
F6588
FE590
F6591

Fe5g2
F6583
F5594
F8505
F6596
F6508
FE58%9
F5605
FGeov7
F6613
Fg614
6622
F6623
F6624
6625
F6627
F6628
FB629
F6630
F6631

F6635
F6638
F6639
Fo6648
FE649
Fe654
FoeL7
6658
FE6E9
F6660
F6661

6662
Fb664
F6666
F6667
F&668
Fo66Y
F8671

FG672
F6673
F&674
£6675
FG676
F8677
6678
F6679
F6680
Fo681
F6682
FB683
Foead
FB685
Feg86

[ssReciscR s ResiesasielealerReeReilviloolioNoslarRe - WerRoWer Ner Ror o]

-

IODH OO DOD OO0

INDEX

AL

Part

F6687
F6688
FG689
F6680
FE681

F6692
FG6693
6624
FB6695
F6700
£6702
F6704
F6708
F&706
F&707
F6708
F6708
8710
F7T1Y

FG712
F6715
F6716
F&717

F6718
Fe719
F6720
F6721

F6722

F8723
F6724
F8725
FG726
F6727
F6728
FE72%
8730
F6731
F8732
F&733
k6734
F67386
F&737
F6738
Fg739
F6740
F6741

F&743
F6744
6745
F6746
Fg748
F8740
F&751

Fo752
F6753
F6754
F6755
F&757
F&758
FE760
F8761

Fo762
6763
F&764

F6765
FB766

FG767

F6768

FG6762

Fe770

Part

F&771
FE772
FE773
F6774
F&778
Fa778
FB777
Fe778
FE&77%
FB780
F6781
F6782
F&783
Fa784
Fg78%
F6786
F6821
Fa823

F6824

F6825
reg27
F6828
F6830
FE6832
F6835
FG836
F6837
Fe838
F6843
F6844
Fe845
FG6848
6850
F68562
F6853
F6854
F6858
Fe861
Fe862
F6364
Fe870
F6872
6876
Fe877
F6878
FE881
F6882
F5883
Fo884
F6885
F68a6
F6887
F6888
Fe88g
F689C
F6891
Fetoz
FBB83
6894
FE805
F6896
Feas7
F6898
FE6399
F6800
Fes01
FEI02
F6803
Feot4
FEO05

" 66

|66

. 56
. 56,



Part
No

FB6908
F6oo7
FG910
F6911
FE912
F6213
Feg14
FB915
F6916
F&a17
F6918
FE919
6820
Feg21
FE822
£6923
F6924
FG69256
F6926
Fgoz27
F5928
FB929
F6930
F6931
FBO32
F6833
F6934
F6935
F56936
F5937
F8938
FBR38
F6940
F6941
Fag42
F5943
F6944
FGB45
6946
F6947
F6a48
F6950
Fpo52
F6953
F6854
F8oh5
Foo586
F6957
F6ob8
FB950
F6980
F5961
F6962
FB963
FE064
F6565
F6966
F6967
F6968
F5969
Fag70
FB971
Fao72
F6O73
FGo74
F6575
FBo76
FG877
F6878
F697¢9

Part

F6980
o981
Fga82
6983
FGo84
FB985
F6986
F6987
F6o88
Fee8g
F59090
F6991
F6994
7015
F7031
F7032
F7033
F7034
F7035

F7036 .

#7037
F7038
F7039
F7040
F7058
F7062
F7063
F7065
F7069
F7072
F7075
F7076
F7077
F7078
F7079
F7081

F76384
F7085
F7086
F7G87
F7089
F7127
F7136
F7142
F7143
F7145
F7148
F7148
F7149
F7151

FTib2
F7154
F7156
F7157
F7168
F71569
F7160
F7164
F7166
F7176
F7177
F7180
F7186
F7187

F7190
F7193
F7194
F7220
F7227

F7231

INDEX

AT

Part
No.
F7236
F7239
7247
F7248
F7257
F7275
F7276
F7285
F7294
7299
F7311
F7312
F7313
F7316
F7317
F7318
F7332
F7333
F7334
F733%
F7337
F7348
F7353
F73b4
F735b5
F7356
F7358
F7382
F7391
F7394
F7397
F7400
F7418
F7431
F7432
#7437
F7438
F7532
F7448
F7449
F7450
F7451
F7452
F7453
F7454
F7561
F7462
F7463
F7472
F74382
F7483
F7519
F7521
F7522
F7523
F7524
F7526
F7527
F7528
F7529
F7532
F75833
F7834
F7536
F7541
F7543
‘F7545
F7546
F7547
F7550

Part
No

F75b2
F7554
F7556
F7558
F7558
F7560
F7561
F7062
F7563
F7568
F7569
F7570
F7571
F7572
F7573
F7578
Fi579
F7585
F7586
F7587
F7588
F7597
F7598
F7599
F7601
F7603
F7604
F7605
F7606
F7607
F7609
F£7610
F7612
F7617
F7624
F7626
F7638
F7637
F7640
F7641
F7642
F7643
F7644
F£7645
F7651
F7652
F7653
F7654
F7655
F7656
F7657
F7658
F7659
F7661
F7671
F7673
F7676
F7677
F7686
F7704
F7713
F7714
F7716
F7717
F7721
F7722
F7723
F7720
F7730
F7731




Part
Mo,

F7732
F7734
F7735
F7737
F7741
F7759
F7760
F7783
F7764
F7766
F7769
F7777
F7809
7810
F7811
F7831
F7837
F7832
F7840
F7845
F7858
F7860
F7861
F7862
F7867
F7868
F7869
F7870
F7871
F7872
FIgI3
F1874
F7875
k7876
F7882
F7883
F/884
F7885
F7889
F7890
F7881
F7882
E7883
F7898
F7904
F7811
F7914
F7916
F7917
Fro27
F1928
F7829
F7930
F7931
F7932
F7833
7934
F79356
F7936
F7937
£7038
F7942
F7943
F7947
F7948
F7949
F7959
F7987
F7468
F7969

Part
No

F7970
F7971

F7973

F7974
F7876
Fra717
F7873
Fro81

F7982
F7984
Fr985
F7987
F7988
F7996
F8023
F8034
FBO49
F3050
F8081

#8052
F8053
F8054
F8055
80569
8060
FB8o62
£8066
F8068
F8069
8070
F8071

F8075
E8076
Fao77
F8078
F8079
8080
Faog2
F8083
F8084
FB086
F8020
F8091
F8092
FBOgs
F8099
8100
E8101
F8102
F8103
F8109
FB110
FB112
FB113
F8114
F81156
F81i1e
F8117
F8122
F8126
F8126
F8127
F8128
F8129
F8130
FB131

£8132
F8133
F8134
Fa135

L 40

. 65,
. 66,

A8

Pary

No.

F8138
F8137
Fg13e
F8140
F8141
FB142
F8162
FB1B3
F8154
FBibs
FB8156
F8153
FB16D
F8161
F8163
F3175
FB8176
F8177
FB185

- F8187

Fg195
F8196
Fg197
F8198
F8199
F8200
F8201
F8202
F8203
F8204
F8205
F8206
F8207
F8208
F8209
F8210
F8221
Fg227
F8228
F8232
F8236
F8237
F8238
F8239
F8240
F8241
F8261
F8262
F8263
F8264
FB8266
FB8267
F8274
F8275
F8279
FE280
Fg283
FB284
Fg8285
F8286
F8287
£8288
F8289
F8290
F8291
F8202
F8293
F8296
F8297
F8298

Part
Mo,

F8299
F&300
F8301
FBI06
F83G8
FB8312

F8315
8331
F8334
F8338
FB8340
FB8341
F8342
Fa349
F8350
F8352
FB8355
Fa359
Fa362
F8366
Fg8367
F8368
F8369
F8375
F8377
F8380
Fa3al
F8382
F8383
F8384
F8285
Fg386
Fa3g7
F8388
+8389
Fa3s1
F83ez . .
F5688066 |

¥D6 .
FDa .
FD25
FDZ6
F44
FD7111.
FD7112

FD7114 .20,

FD7116 .

FH4807 |
FH7088 .
FH7118.

FILO023018
FILO115154
F11 0261100

FLGI165F .
FLGA31618

FLN20O
Fi.N202
FLN21G
FLN8326
FLN8327
FLN8328

FM36

32, 62
32

32
32
32

.68
. 682
. 6,8

8
5

g4
64
64
64
64
64

59




"B,
.18, 51
14

.14, 50, 52

. . 50

Part Page
No. No,
F¥s45 . . . B2
FTo4s . . . B2
Fiba? b2, 54
FTh48 52, b4
FT549 | | 52,54
FT850 . . . B2
FT851 52, 54
FT5B2 52,54
Frasa . . 52,54
FTess . . . B2
Fissg . . . B2
EThe? . . 24,562
Frsegs . . . B2
FTH8g | . 52,54
FTeel . . 20,52
FTeer . . . B2
FTe205. . . 51
FTE702 . . . BO
GlLsgesz . . 62
GLSeus3s . . 62
GiZeogs | . 62
GLsgess . . 82
GlLsesas . . 62
HOS788h . . B
HOs7so2 . 8
HOSYE8G . . 8
HRENZIT . . 68
HSE2B18 . . 89
HYDB0020 . 54
HYDB81020 54
HYDE318050 , 8
HYD10G1000 . 8
HYD7105060 . 6
HYD7160060 . 6
HYD7629040 . 14
HYD8I10070 . 6
HYDB165C70 . 6
JDG487 . 2
JP6488 | 2
JD649G . . 2
JBe47801 2
Kopieos . . 62
LAT290 . . 62
LOKBS . . . 62
iiyBg788 . . B4
LuUB7600 . 12,2b

54

LUB323060 . 54
NFH10320 | B4

NMS51458 . . 58
NYL250 . . 54
PIN7B31 . . 28
PIN37540 . . 62

PLGOOO7B37 . 28

AQ

Part Page

No.
PLGOGO7839 . 28
PLGOGOT84C . 28

PLT7R73 . . 22
PLY7828 . . 14
FPEGOO1000 . 6,8
PPE4012E . . 54
PPECTO0O0C . 6,8
PPETIOCO400 . &
PPE1250300 . b4
PPE1250800 . 8
PPET2L7001 . 6,8
PPEZBOIZ2S . B4
PPE3Z752800 | B4
PULYBY? . . ¥2
RADOCO6510 . 89
RADBETT . . B9
RUG7219 . . 62
5CC202., . . b
8CC305. . . B
SCO315. . . b4
SHDBEB7 . 25,26
SHDeegs . . 28
SHDGBBY0 . 25,26
SHpD8782 . . 26
SHDS8S0S | 25,26
SHDGR06 | 25,26
SHR7086 . . 32
SHD7088 . . 32
SHD7iBY . . 32
SHD7i82 . . 32
SHD7153 . . 32
SHD7154 . . 32
SHD7800 . . 39
sHD8o40 . . 71
SHD8138 . . 4
SHDB330 . . 32
SHDY0110 . 25,26
SHF7093 . . 22
SHF320267C . 56
SHM7088 . . 32
SLV1I05T . . 54

SLVi244116 . B8
SMR1032050 . 54

SPC4B4g . . 72
Spc72o01 . . 2
SPC7878 . . 6

SPC1244146 | b6
SRG7085 . . 32

57860002580 . 4
5TSBOOG37s . 4

TKN7843 . . 44

TKN7844 . . 44

Part Page

Mo, Mo,
TMPGOD .o 8
TNKE624 . . 6,8
TNK7087 10, 12
TNSB94S |, . 20
TNSBS50 . . 20
TNS7040 . . 20
TNS7OEE . . 20
TNG7057 . . 20
TNS7118 . . 20
TNS7120 . . 20
TNS7514 ., . 20
TNSBO19 . . 20
TNS8020 . . 20
TMNS8312 . . 20
TNSB313 . . 20
TNSB9450 . . 20
TNS69451 . . 20
TNSG24806 . . 20
CTNSB2481 . . 20
WASIO4 . . 38
WASTOE . . 24
WAS1220264 . BB
WCTtono . . B4
WEAS3Y | . 62
WEATT7S . . 62
WIS7500 . . B4
WLKTO00 . . 54
WND7934 . . 62
270000100 | 2,4
36
ZZ0000101 . 2
220000102 . 4
Z2403 . . . B4
24425 . 22,368







REF.
MG,

ey

PART
MO,

FRONT END

DESCRIPTION

IDB47801 Eront end main frame section, 2 tie, J.D.

F68b2
Fe473
JO6487
FE700
FB706
FG704
Fe474
JD6456
FB702

Fa47s
FG476
F&732

FB622
Fe623

F6733
F5605

6483

F6503
F6E08

Fb5354

F&BG1
Feb04
6505
F6506

Front end main frame section, 2 tie, MIKCT

Hood bracket, left rear

Engine cowling, left side, J.D.

Engine cowling, left side, A.C.

Engine cowling, right side, 1.D.

Engine cowling, right side, A.C.

Hood bracket, right side, 2 used

Engine cowling, Center, J.D.

Engine cowling, Center, A.C,

%" %' machine screw

Hood bracket, left front

Engine front cowling

0il conler bracket, R.H.

5/16" x %" N.C. cap screw

it eooler bar, 2 used

il cooler clamp, 2-piece, 4 sets used

W% x 2% N.C. cap screw

Ol cooler bracket, L.H.

Front end grill

Cotter key, 1/8" x 14"

5/16" % %" carriage bolt

%" x 1% N.C. cap screw

Top front belt guide

W%w 1A NF.H.T. cap screw

W T3 NUFH.T. cap screw

Steering bell crank

Snap ring, 175

%" x 14 GA machinery bushing

Spindle bushing, 1% % 2" x 1%", 2.pair
used

Cviinder rod pin

Tie rod end, R.H.

Drag link

Tie rod end, L.H.

%" x 3% N.FH.UT, cap screw w/locknut

PART
NO.
F8502
ZZ100
F5768
F83
Fo587
F1627
F1625
F16583
F1624
F462°
F1684
F1626
Faa4
Fo34
F1628
F214
F5650
F5040
#5038
FGB10
F6507
FE539
F5023

F6500

Fa499
F6519
ZZ101

SPC7201
JD6488
Fab14
FAB15

DESCRIPTION
teering arm, right
Zerk, %" - 28, 1641B
Thrust bearing, D21
Woodeuff key, 3/87 x 114"
Front spindie, R.H. & LH.
Front wheel grease seal, 54605 K.H.
Front wheel bearing, inner, No. LM29749
Cup for bearing, inner, No. LMZ28710
Front wheel hub, 6 hole
Lug bolt, 12 used
Cup for bearing, outer, No. L44610
Front wheel bearing, outer, No. L44640
Spindle washer
Mut for spindle
Hub cap
Lug nut, 12 used, No. 15085
Whee!, front, 6 hole
Tube for front tire, 6:70 x 15
Tire, front, §:70 x 18, 6-ply
Steering arm, left
Front axle pivot boit w/casteltated nut
Front axle assembly
Front axie shouider bolt
%" MNLF. hex nut
B/187 x 2% N.C. cap screw
Bushing, % x 7/8” x 1%"
3/8" x 1%' N.C. cap screw
Steering cylinder rod end
Steering cylinder, 27 x 8"
900 zerk, 1811 B
§/16” N.F.casteliated nut, 4 used
Shim
Spacer :
Right front motor mount
i eft front motor mount







s

IO G I G N e S D00~ B O

PN R L IR

'8
¥

B
9

]

CLUTCH CONTROL AND BELT DRIVE

PART
MO DESCRIPTION
FH055L Lever knoh
FB563 Cluteh lever
FB332 Clutch tever bearing complete with
bushing
FB054 Clutch lever bearing bushing, 17 x 1-1/8”
w17, 2 used
FELES Ciutch shaft
FE208 “U’" bolt bearing clamp, 012 Chicago
FB208 L’ holt clamp bracket
F5049 Clevis pin for %' clevis, 2 used
Fe048 %' clevis, 2 used
F5221 Top cluich rod
B/8" % 1% N.C. cap screw, § used
FB716 Clutch wobble arm bracket
F&212 Ball rod end, CTREN Sperico
F&715 Clutch wobble arm
%' s 137 NLC. cap screw
FB46L Belt guide stud
Feild Bushing for cluteh wobble arm, 1-1/87 x
18" x 177, 2 used
1-1/8"" % 16 gauge machinery bushing
F6227 Top rear helt guide
Fe222 Lower cluteh rod
U x 1R NF M, cap screw, 10 used
3/87 x 3/8"7 x 2.5/8" square key
5/16" x 3/8" socket set screw
FEs79 Shatt coupling, 21 invelute, with snap ring
FB518 Snap ring only, internal, 125
F4538 Gear box complete, AC, IMC, Ford
F453Q Gear box complete, JD
DRVOABETE Drive ring
DRVOBS105B  Drive plate
DRVOASZS0LE  Rubber block only
FG486 Drive plate assemnbly, W179B
Fe487 Washer
F6485 %' % 1% N.F. cap screw with L.H, thread
F7337 Drive belt, 5162

REF.
NG,
32
33
34

PART
NG,
FE218

F4137

FBZ20
F6226

F6216
reba7

Fg432

F8230
F&624
Feg37

F6215
F6214
F8836
Fg228
Fg223
F8217
F6224
6674

22102

DESCRIPTION

Drive puliey
% x 1% NFH.T, cap screw, 2 used
Bushing for belt tightener arm bearing

bracket, 1-3/8" x 1%" x 2"
Belt tightener arm
Front belt shield bracket pad
3/8" % 1" N.C. cap screw
5/16" wing nut, 4 used
Belt shield and guide bracket, front
Beit shield bracket, front
%" x 2% square head set screw
5/16" x %" carriage boit, 2 used
Top belt guide bracket
3/8" x 17" N.C. cap screw
Belt shield
Rear belt guide
Knotter chain shield bracket, center
5/16"" x 1" N.C. cap screw, 8 used
Belt shield and guide bracket, rear
Belt shield bracket, rear
Bottom rear belt guide bracket
Botiom rear belt guide
Inner race Tor idler puliey, 2 used
Belt tightener pulley
Bearing for idler putley, 2 used
Spacer, idler pulley bearing
17 13 x 1% OD washer
3/16" x 1% cotter key
%" x %" N.C, cap screw
%7 elip nut
W%k % x /8 key
Zerk, %' - 28, 450, 19928

STSB000250 %" x %’ N.C, set screw, 2 used
STSBEO00378 %' x 3/8' N.C. set screw

ZZ100

Zerl, % - 28 straight, 1614B

SHD&139 Shield extension







6o

(14
11

12
13
14

15
16

17
18

19
20

21
22
23
24

2b

26

28
29
30
31
32

HYDROSTATIC DRIVE SYSTEM

—1977
PART REF,
MO, DESCRIPTION NQ.
F6263 Heat exchanger 33
F6682 5/8" JIC 900 male elbow, C5A404 x 34
10 x 12 WH, 2 used 35
F6681 %' hydraulic hose, 857 36
FBEE0 %™ hwydraulic hose, 817
F6244 Dirain line, front, B/8"" x 0487 37
steel tube 38
HY D7 105050 5/8" nut, 7105 x 10 WH 3G
HYD7 165080 5/8" sieeve, 7165 x 10 WH 40 -
F6236 5/8" 3% 800 0" ring tube fitting, 41
7515 x 10 WH, 2 used 42
6245 i..H. high pressure line, 1" x 108 43
steel tube 44
F3104 1 x G009 male tube fitting, 8505 x 45
16 WH, 2 used 48
SCO305  3/8" x 1% N.C. socket head cap
screw, 16 used 47
FLGE431618 4 bolt flange a8
FEE72 Hydraulic pump
F6684 1% 480, 0" ving connector, CB318 x 49
4, restricted 50
F6687 %' hydraulic hose, 105" 51
F3102 1" straight male tube fitting, 8206 x 52
16 WH, 4 used 53
Fee68 R.H. high pressure line, front, 1" x 108
steel tube 54
Fe679 B/8" J.1.C. 'O ring branch tee,
C571h x 10 WH 65
Fa6as %" hydraubic hose, 21" 56
6678 %" 110, 480 “07 ring elbow, C5365 x 57
12 x 10 WH ’
F&576 %" hydraulic hose, 27 58
6683 Tube clamp bracket
F5628 Single 1" tube clamp, 5 used 59
F6240 1°* straight tube union, 8305 x 16 WH, 60
4 used
F&667 R.H. High pressure line, center, 17" x 61
109 steed tube 62
F1892 Tube clamp bracket 63
F6662 R.H. high pressure line, rear, 1" x 108" 64
steel tube 65
Fag77 Tuhe clamp bracket, rear _ 66
FE669 Suction line, 1’ x 049 steei tube 67
HYDS108070 17 nut, 8105 x 16 WH 58
HYD81656070 17 sleeve, 8165 x 16 WH

FIL23018 Filter element only

PART
NO. DESCRIPTION
FB251 Ot filter mounting brackat
PPET000 1" N.B.T. close nipple, 3 used
PPET0090C 17 N.P.T. eibow
FG875 3" G male connector, C5205 x
12 x 16 WH
SPC7878  Spacer for tube clamp
PPE10G0400 17 x4 N.P.T.nipple
F6674 1" ball valve
TNKBE24 Hydrautic tank
FG686 % pipe plug
Fe614 Hydraulic tank mounting bracket, R.H.
01-729 %' NLP.T. street elbow
01-720 %' close nipple :
FGBs7 Check valve 5005 Bruning
FBG71 5/8" J.1.C. male connector, C5205 x
16 WH, 2 used
01-702 %" tee, heavy
F6673 1%* }.1.C. male connector, C5205 x
10 WH, 2 used
Fo6Eg 1% hydraulic hose, 100"
F6613 Hydraulic tank mounting bracket, £.H.
3/8" x 1 N.C. cap serew, 8 used
FG5762 “0 ring, 01-048
FB660 Dirain line, rear, 5/8°" x 048"
steel tube
FB861 L.H. high pressure fine, rear, T x 109
steel tube
FG235 Hydrostatic motor
F6629 5/8" tube clamp
F6241 5/8'" straight tube union, 8805 x
10 WH, 2 used
F6666 Drain line, center, 5/8" x 049
steel tube
F6658 Main tine support bracket
F6664 L.H. high pressure line, center, 17 x .109

steel tube
1% x 2% N.C. cap screw
%" x 2%’ N.C. cap screw

FiL251100 O filter complete

PPE1251001 1" x 1%" N.B.T. reducer bushing
FE530 Nylon tie strap

01438 5/8" sieeve, 8166 x 10 WH

01-437 5/8" nut, 8106 x 10 WH

F6450 “0% ring







HYDRAULIC DRIVE SYSTEM

1978
RBEF. PART
MO RS, DESCRIPTION
i FG263 Heat exchanger
2 F65682 5/ 4.1.C. 809 male eibow, CB404 x 10 x 12 WH, 2 used
3 Faagt %' hydraulic hoss, 85"
4 F&680 %" hydraulic hose, 817
5 FB878 3% 31.1.C. 459 “O° ring elbow, C5385 x 12 x 10 WH
6 F&676 %' hydraulic hose, 27"
7 6685 %’ hydraulic hose, 217
8 FE679 5/8 J.1.C. “0" ring branch tee, CE715 x 10 WH
9 HOS7808 17 hydraulic hose, pump to motor, 1447
10 F1.G1BSF Split flange
11 FE4AB0 “{* ring
12 FBe72 Hydraulic pump o .
13 HYDEEI5060 5/8° © $4° 07 ving connector, 5515 x 10 WH, 2 used, 200
14 HOS0007385 " hydraulic hose, 164"
i5 MOS7899 17 hydraulic hose, motor to pump, 188"
16 378 % 1% N.C. cap screw
17 FE684 %" LLC, 0" ring connector, CB3185 x 4, restricted
8 Fegav? %" hydraudic hose, 108"
19 % x 1" NLC. cap screw
20 CLPOOROI33 Clamp, 6 used
21 CUSO000175 Cushions, hydra zorb 1%
22 BKT7868 Hose clamp bracket
23 BKT788% Mounting bracket, hose clamp bracket
24 FEREE Main fine support bracket
25 FGB30 Nylon tie strap
26 FG7GY 0 ving, 01-048
27 F5235 tHydrostatic motor
28 FBG86 %" pipe plug
28 TMPOOO 1 hydraulic hose, 187
30 CLP7361407 Hose clamp, No. 7, 2 used
31 HYD 1001000 17 hose nipple, 3 used
32 FGET4 17 hall valve
33 PREI000 17 NPT, close nipple, 3 used
34 PRPE1OOSOC 17 NPT, elbow
35 Fe67h 3y 110 male connector, C5205 x 12 x 16 WH
38 PPE1261001 17 x 1%"” N.P.T. reducer bushing
37 W 1 NLC. cap screw
38 3787 x 17 N.C. cap scraw, 6 used
39 PREE1260900 1% black street elbow
40 B/16" % 1 N.C. cap scraw
41 FE251 Ol filter mounting bracket
42 FIL25T100 il filter complets
43 FIL23018 Filter element only
44 01-729 1% NPT, street elbow
45 01720 %' close nipple
44 Fpas7 Check valve, 500 - & Bruning
47 FGGYt 5/8° J.1.C. male connector, UB205 x 10 WH, 2 used
48 a1.702 %' tee, heavy
49 FBE73 1 B 1.0, 809 male elbow, CH4085 % B x 8WH
0] FS8EG %" hydraulic hose, 100"
51 TNKBO0E Hydraulic tank
52 BKT8034 Hydraulic tank mounting bracket, R.H.

53 8KT80323 Hydraulic tank mounting bracket, L.H.







PART
NO.
FD25
Fga32
FGZ78
Fozia
FO2Z6

F5551
F6281

FG280
F&546
G282
F6283
F&280
FE291
FB062
FB413

F6182
F&183
Feag2
Fgs412
Fe482
F6481
F4G11

F4508
F4508

FB175

Fehh2
BRK7083
F8a83
CLP7OBS
5847
TNK7087
F5949
F5948
F1689

Foeo7
G654

FBOG7
BRC7183

F6274
Fg273
FB410
Fe272
F8271
FG270
DCK8229
FO93

OPERATOR PLATFORM
-— Y977

DESCRIPTION
Decal, main console
Console cover
Speed control lever knob
Speed control lever
Decal, speed control console
W x 2% W.C, capscrew
Conical washer
Speed control, console cover
10-32 % 10 hex head sheet metal screw, 8 used
Speed control lever arm '
Friction disc
Speed control console
Speed control cable
Speed control lever, lower
Speed control cable clamp angle
Rubber grommet
Console, main section
5/16" x %" N.C. cap screw, 12 used
1% x %' N.C. cap screw, 3 used
%" % 3% NUF. cap screw, 4 used
3" % B/8" washer, 16 used
Deck mount, Neoprene, 37 x %" x %, with washer, 4 used
Deck mount Neoprene, 3 x %" x 1%, with washers, 4 used
Guard rail and steering shaft mounting bracket
Cover plate, pump inspection hole
Front deck shield, R.H.
Front deck shield, L.H.
Front deck mount channe
3/87 % 1% N.C. cap screw, 10 used
% 1% N.C. cap screw, 4 used
Front deck leg, R.H.
Eront deck leg, L.H.
1%’ N.F. elastic stop nut, 4 used
Rear deck mount channe!
/167 x 1% N.C, cap screw, 4 used
Hand rail and shield
Fue! tank mounting bracket, 2 used -
Felt pads for fuel tank, set of four
Tank strap, 77-
Fuel tank less fuel gauge, 30 gal., -76
Fuel tank less fuel gauge, 30 gal., 77-
Gasket for fuel gauge
Fuel gauge
Fuel tank cap
B/16" x 1,” flat head screw, 2 used
Rear deck mounting bracket, L.H.
Rear deck mounting bracket, R.H,
5/16" % 1% N.C. cap screw, 16 used
Brace for rear mounting bracket, -76
Brace for rear mounting bracket, 77-
%' x % N.C. cap screw
Step bracket, 2 used
Step plate
Spacer
Step and toal box bracket plate
Step and tool box bracket, 2 used
Tool box and step
Main operator deck
Spacer {used with cab only}

10




=

9g

11



PART
NG,
FD25
FB032
F6278
F6279
FD26

F5851
F&281

FG280
F5546
Fe282
FB8283
F6230
F6491
F6069
F6413

5182
F6183
F6402
Fpa12
8482
F64a81
FAS1Y

£4508
F4509

F6175

FB6562
BRK7083
F893
CLP7085
Fu547

F5949
F5848
F1689

F&eo7
6664

BRC7183

F6274
F8273
F&410
F6272
FB271
F6270
DCKB8202
Fau3
BKT7873
LUB7600

OPERATOR PLATFORM
— 1978

DESCRIPTION

- Decal, main console

Console cover

Speed control lever knob

Speed controi lever

Decal, speed control console

W' x 2% N.C. cap screw

Conical washer

Speed contro!, cansole cover

10-32 3 %" hex head sheet metal screw, 9 used
Speed control lever arm

Friction disc

Speed control consoie

Speed control cabie

Speed control lever, lower

Speed control cable clamp angle
Rubber grommeti

Console, main section

5/16" x %" N.C. cap screw, 12 used

% x % N.C. cap screw, 3 used

1% % 3% N.F. cap screw, 4 used

37 x 5/8" washer, 16 used

Deck mount, Meoprene, 37 x %' x %' w/washer, 4 used
Deck mount Neoprene, 3" x %™ x 1%’ w/washer, 4 used
Guard rail and steering shaft mounting bracket
Cover plate, pump inspection hole
Front deck shield, R.H.

Front deck shield, L.H.

Front deck mount channel

3/8" x 1% N.C. cap screw, 10 used
' 1% N.C. cap screw, 4 used

Front deck leg, R.H.
Front deck leg, L.H.

% NLE. elastic stop nut, 4 used

Rear deck mount channel

5/16" x 1%" N.C. cap screw, 4 used
Hand rail and shieid

Fue! tank mounting bracket, 77-, 2 used
Felt pads for fuel tank, 77-, set of four
Tank strap, 77-

Fuel tank less fuel gauge, 30 gal., 76
Fuel tank less fuel gauge, 30 gal., 77
Gasket for fuel gauge

Fuel gauge

Fuel tank cap

5/18" x 1", flat head screw, 2 used
Rear deck mounting bracket, L.H.

Rear deck mounting bracket, R.H.
5/16” x 1% N.C. cap screw, 16 used
Brace for rear mounting bracket, 77-
W' x %' N.C. cap screw

Step bracket, 2 used

Step plate

Spacer

Step and tool box bracket plate

Step and tool box bracket, 2 used

Tool box and step

Main operator deck

Spacer {used with cab anly)

Buligear tuber mounting bracket
Bullgear uber tank and pump assernbly

12




REF.

PART
NG,
F8776
F&777
F440

FG6778
FG790
F6835

FG779
F6780

FG774

FB782

F6781.

FG772
F248

F6773
Fe775
F1002
8767

FE7T71

GEAR SHIFT CONTROL AND OPERATORS SEAT

DESCRIPTION
Gear shift bell crank, front
Gear shift belt crank, rear
Ferrule, 2 used
3/8" x 1" N.C. cap screw, 2 used
Bell crank bracket
Clevis pin for %' clevis, 6 used
%" clevis, narrow, 6 used
%" N.F. nut, 8 used
Transmission support
Transmission support brace
Shift rod, 28%", 2 used
3/8" x 2" N.C. cap screw
Bow washer, 270-5-12, 10 used
Wave washer, WW-284-5-20
5/16" x 1% N.C. cap screw, 2 used
Shift rod bell crank, top
Spacer washer, 2 used
Shift rod bell crank, bottom
Shift rail rod, 38%", 2 used
Conical washer
Shift rail guide, 2 used
5/16" x 1" N.C, cap screw, 12 used
Shift rail separator, rear

PART
NO.

F5065
Fa768
F6768
Fg766

F&770

FG765
DCKB259
F5918
F5920
Foo21
F&858

5867
F5703
#5501
Fbh02
FBI0E
Fb866
FBLOG
FG7a83

DESCRIPTION
Gear shift lever knob
Shift rail, 2 used
Shift rail separator, front
Gear shift lever bracket
5/167 x1%" N.C. cap sCrew
Gear shift lever swivel
516" x 2%" N.C. cap screw
Gear shift lever
Operators deck
Seat assembily
Bottom seat cushion
Back seat cushion
Seat adjusting rail complete
%Y x1%" N.C. cap screw, 2 used
Seat bracket
Seat spring and hydraulic assembly complete!
Spring and cylinder adjusting bracket '
Cup washer
Soring
Shock absorber
Plate, bottom pivot
Bow washer, 400-5-8, 7 used




LB
=

— b
e RO NN WA

R
B Al B2

STEERING HYDRAULIC SYSTEM

PART
N DESCRIPTION
F5031 Steering column cap
F5032 Steering column cap holder
F8323 Nut, 13/16" - 20
Fg292 Stearing wheei
- FB324 " bolt
Fod1b Steering orbitrol column
3/8° % 3% N.C. cap screw
FR204 Pipe spacey
MYD7E29040 O ring, 4 used
FE951 Steering orbitrof contrel unit
F5989 37877 LLC., O ring sdapter,
CIio x 8x 8WH
FB631 %' hydraulic hose, 68"
FBE30 % hydraulic hose, 767
FE280 3/8" 0" ring adapter, C3280
X B x 6 WH
FEORE /8 straight 0" ring swivel fitting,
9315 x 8 x 6WH
F&488 Barbed hose end, 3/8”
F8301 Haose clamp, GS - 4 Murray
Fo489 3/8" return hose, 1047
FB490 3/8" hydraulic hose, 102"
FEG88066 Mydraulic pump assembly
G485 Hydraulic pump mounting bracket, A.C.
F8404 pydraulic pump mounting bracket, (H.C.
FBG0 Hydraulic pump mounting bracket, Ford
BKTB4G1 Hydraulic pump mounting bracket, 1.D.
3/87 % 17 N.C. cap screw
6633 Sheave, hydraulic pump, A.C,
FE613 Sheave, hydraulic pump, LH.C. J.D,,

and Ford
14

REF.
NG,
24
25
28

27

28
36
31

PART
NG,

BLT42
FEE84
F8497

F6595

6688
BRTE483
F6493
FE689

FT75
FB681
F8496
F5682
BKTH492
FEB19
F6509
Feb1t
FG6A58

FT217
FT74
FT219

PLY7628

DESCRIPTION

7/16° fiat washer

%ML, jam nut

Belt, hydraulic pumyp drive,
AX42, )0,

Belt, hydraulic pump drive,
AXEBE, A.C.

Belt, hydrauiic pump drive,
AX48, LH.C.

Belt, hydraulic pump drive,
AX4B, Ford

5/16" » 1" N.C. cap screw

Pump tightener bracket, A.C.

Pump tightener bracket, .0,

Pump tightener bracket, LH.C.

Pump tightener bracket, Ford

5/8" x 1" N.C. cap screw

%' pipe plug

Pump bracket, A.C.

Pump bracket, I.H.C.

Pump bracket, Ford

Pump bracket, J.0.

Steering cylinder, 2" x 8”7

Aepair kit for F6519

Hair pin for eylinder, 2 used

Cylinder pivot pin

157 % %" reducer bushing

% M.P.T. close nipple

%" pipe tee

3/8" §.1.C., male connector, C5206 x 6 WH

Pump drive pulley, J.D. (not shown)




15



THROTTLE CONTROL & TENSION CONTROL

PART
NG.

F1007
F1131
Fo5b4
F5042
F1005

FB041

F£8050
F5b58
F5048
Fe049

FEBBT
F5bab
Fad34
6036
F1003
F6035
6844
F6845b
F5eg4

F6288
F5558

DESCRIPTION
Control knob
Thrust bearing
Knob
Adjusting rod
Adjusting stud nut
10 - 32 x %’ socket head set screw
Tension control indicator
5/16' x 2'* N.C. cap screw
/18 x %' N.C. cap screw
Anchor angle
Reach nut w/nut and washer
Tension controi conduit, 817
Tension control wire, 96"
/187 x 1" N.C. cap screw
Concial washer
Swivel fastener
Throttle lever
Top bracket for throtte lever
Friction disc
Base bracket for throttle lever
Throttle control conduit, 135" A.C.
Throttle control wire, 145"
Throttle cable anchor bracket
10 - 32 x %' round head machine screw
Brace
Swivel connecior

16







REF.

#wm—ag

PART
MO,

F6734
FB736
k5737
F6638
F5275
F5276
F5075
F5738
F6739
F6740
F&741
FB8789
F6743
FG744
F6235
F6745
FG746
F&747

Fg170
F§718

F8748
F6749
re751
F6752
FE&753
FG754
F&785
F6721
FG757

F&758
F6722
F6780
F5879
F4210

F5984
F5076

F6761

F6762
F&763
F6764
F8784
F67856
FT213
F5786
F5849

F6806

REAR AXLE AND FINAL DRIVE

DESCRIPTION
Axie tube
Final drive, R.H. 511004
Final drive, L.H. 51100-5
Elotation tire, 10-ply, L.H., 184 x 16A
Fiotation tire, G-ply, R.H., 18.4 x 16A
Tube, 18.4 x 16A
Clevis, B/16" R.H. thread
Rear wheel
Tire and whee! assembly, R.H.
Grease fitting protector, 4 used
Sieeve, 4 used, 1198-V2856
Axle shaft, L.H
Axte shaft, R.H.
Transmission, T-1250-A14
Hydrostatic motor
Transmission plate, rear
Transmission plate, front
% x 6 N.C. stud bolt
' NLC. nut
Grease fitting
Bushing, 17 x 1-1/87 x 1%"
B/8' x 1%" N.C. cap screw
Brake lever
Brake shaft end, 2 used
Brake shaft
Brake control rod for R.H. brake
Brake bell crank
Brake shaft lever
Brake control rod for L.H. brake
Brake pedal shaft
Brake pedal shaft fever
7/8" set collar
Bearing, brake pedal shaft, 7/8", FBE14G
Brake pedal, L.H
Brake pedal, R.H.
Brake pedal pad
Spring for brake release
%" x 1% roll pin
Brake pedal lock
B/16" clevis pin
3/8" % %" N.C. cap screw, 5 used
Bearing, brake pedal shaft, 1%, FBE 20G
%" x 8%" N.C. cap screw, b used
5/16" x 1" N.C. cap screw
5/16” x 2" N.C. cap screw
0™ ring, 01-0438
Lug nut, 16 used, x 1148
Lig bolt, 16 used, 20 x 273
Bearing bracket, L.H.
Bearing bracket, R.H.
Spring, brake pedal release
Anchor, pedal spring
Adjusting bolt with conical nut
114" set collar
Tire and wheet assemnbly, L.H.
13/64 x 2" roil pin, 4 used

18




18



REF.

00~ @mh-wi\aﬂg

10

1"

12

13
14

15
15
17

PART
MO,
F8355
FO7112
FO71H
FT560
F8152
F81586
F8377
FB8153
F8155
FB128
TNS7040
TNS?057

- TNST05G

F8300
TNSE945
TRNSGO450
TNSE9481
F4g7
TNS7514
F8299
TNS7120
TNSE312
FT214
F8122
TNS7118
TNS8313
600

F7294
TNSGO50
THNS62480
TNGGO481
FT2Z8

F8350

F7737

FB8349
FB362
F7580
FD7114
FD8
FD&

BALE CHAMBER

DESCRIPTION
Bale chamber frame, 16 x 18"
Freeman decal, red
Freeman decal, white
Tension control pump assembly
Front knotier chain shield

~ Inner chain shield, wire

inner chain shield, twine

Chain shield center bracket

Shield, knotter drive chatn

Side tension rail, -76, 2 used

Side tension rail, 77-, 2 used

Side tension rail, 12 longer, 77-, 2 used

Side tension rail, 18" longer, 77-, 2 used

Top tension rail, -78, 2 used

Top tension rail, 77-, 2 used

Tep tension rail, 12" longer, 77-, 2 used

Top tension rail, 18" longer, 77-, 2 used

Flat linkage bar, -78, 8 used

Flat linkage bar, 77-, 8 used

Top tension angle, 16” x 18" chamber, -76
Top tension angle, 16" x 18" chamber, 77
Top tension angle, 16" x 18" chamber, 78-
Cylinder frame

Bottom tension angle, 18" x 18 chamber, -76
Bottom tension angle, 16" x 18" chamber,77
Bottom tension angle, 16" x 18" chamber, 78-
Tension bolt, %" x 27%", 2 used

%" % 47 N.C. cap screw, 4 used

Bottom terision rail, -76, 2 used

Bottom tension rail, 77-, 2 used

Bottom tension rail, 12° longer, 77-, 2 used
Bottom tension rail, 18" lenger, 77-, 2 used
Receptical for dual ram

%" N.C. nut

NG, jam nut

Drive belt shield

%' % %' round head machine screw, 4 used
Clip nut, %"

% x 1% N.C. cap screw, 2 used

Bracket, drive belt shieid w/battery box

%" x 1% N.C. grade 5 eap screw, tension linkage, 8 used
3/8” x 1%"” N.C. cap screw, 4 used

1% % B1%F N.C. cap screw, side tension rail, 2 used
Rear brace, drive belt shield

Front brace, drive bett shield

Rubber grommet, 4 used

Freeman decal, red

Caution decal

Caution decal

20




21




BULL GEAR AND PLUNGER CONNECTING ROD ASSEMBLY

REF.
NO.

[Ce s o BN up e 4 R SR AV R R

PART
NO.

F7039
F7040
F7038
F7037
F70358
F7033
F7034

Foa7

FOBTA
FO967B
F7462
F7036
Fr032

F7438

F1661
F46
FBS

F8100
F8385
F8386

F8114
F8080
F8079

8077
F80G73
F8076

F7814

F7917
F1441
F8312
F7bds
FB8075
F7918
£8263
F7651
F7418
F778
8055
F7543
F7354
F226
22425
F7239
F70631
SHF7093
F7358
PLT7573
F225
F7463
FB8099
Fg1o1

DESCRIPTION
Serew for locking washer, 8-32X, %" H.H. cap serew, 8 used
Lock washer for F7039 screw, No, 8 medium, 8 used
Locking washer
Adjusting nut for side plate bearing
Seal for side plate, No. 2565833, 4 used
Bearing for side plate, No. 33287, 4 used
Bearing cup for side plate, No. 33462, 4 used
5/8" x 3" N.F. cap screw, 8 used
Shim, 16 ga.
Shim, 20 ga.
Shim, 10 ga,
Side plate, L.H. with bearing cups
Seal race
Shaft, knotter drive
%' x 2% N,C. cap screw, 12 used
Buli gear, 88 tooth, 2 used
%" NL,C. fiber locknut, 12 used
Hydraulic shut-off fitting, 2 used
Crank pin gear end
Key for crank pin, 2 used
1-15/16” machinery bushing, 14 ga., as required
Bearing for F8229 connecting rod, GN115KLL, 2 used
Bearing only GN115KLL
l_ocking collar only SNT156K
%' - 28 x 900 grease fitting
Connecting rod end housing only, buligear end
1%" N.F. elastic stop nut
Pivot pin for swivet end
%' - 28 x 459 grease fitting
Steel bushing, connecting rod swivel end 1R2816, 2 used
Steel bushing
Connecting rod
% x 1% N.C. grade 8 cap screw
Plunger pin
Washer, 1%" x 2%", 10 ga.
Washer, 1% x 214", 14 ga.
Washer, 1% x 24", 18 ga.
Snap ring
Elbow for connecting rod grease tube, 8881 imp.
Sleeve for F1441
Grease tube, %, plunger pin to F8263 bracket, 7"
Connecting rod end housing, plunger end, complete w/bearing
Bearing for connecting rod end housing
Bracket for grease tube on connecting rod
Grease fitting on connecting rod, 2 used
% x 1/8" pipe reducer bushing
Connector, grease Tube, No. 308808
Sleeve for F778, No. 31226
Spring loaded grease cup
Side plate, R.H. with bearing cups
Key, feed arm drive shaft, %' x %" x 24", -76
Key, feed arm drive shaft, 3/8” x /8" x 2%",77-
Roll pin, 3/8" x 1%
Shaft, feed fork drive, -76
Shaft, feed fork drive, 77-
Side plate, R.H. with bearing and shaft, -76
Side plate, R.H, with bearing and shaft, 77-
Key, knotter drive shaft, %" x %' x 2"
Side plate, L.H., w/bearing and shaft
Connecting rod end housing complete w/bearing, bullgear end
Connecting rod complete with ends

22




%N

23



REF.

@mﬂ@[ﬁ-ﬁmf\)dg

=

b o
fad I3 =2

14

FLYWHEEL AND PINION SHAFT ASSEMBLY

PART
NO.
F7704
Fi614
Fag8eé
F221

F817
Fi132
F7015
rgg8
F765
F498
F73

F7437
F7285

B34

967

F867A
F9B7B
FT557
F7488

F72
F172%

WAS105

DESCRIPTION
Flywheel with bushings, motor drive
Shear bushing in flywheel, flanged
Bushing for F7704 and F1613 flywheel
Set coliar, pinion shaft, 2-1/8"
5/8° flat washer
5/8" M.C. fiber lock nut
Shear hub for flywheel
Shear bushing in flywheel shear hubs
% % 3% heat treated cap screws
with lock nuts
Shear bolt, " x 5" N.C, grade
2 bright cap screw
Bearing insert for 785 cage
Bearing cage for F34 bearing
Set screw for F34 bearings, rear,
%' ® 2" (2 used}
Set screw for F34 bearings, front,
% x 4" (2 used)
Pinion gear, 12 tooth
Pinion shaft
Bearing complete for pinion shaft.
{2 used)
Shim for F£34 bearing, 16 ga.
Shim for F34 bearing, 20 ga.
Shim for F34 bearing, 10 ga,
Sprocket, drive for hydraulic pump

Tapered key for pinions, 32"

(2used)
Key for shear hub, %" x 12" x 34"
Lock pin for FG98 bearing insert
5/8" x 2% N.C. cap screw
5/8" structural washer

24




REF.

— o 3wl =
OJI\J-'-‘O(-OUO"-J@W-F&WI\J—‘O

PARTY
MO,
LUB7600
SHD6208
SHDE80L
SHDG6690

5HDG687
5H{¥6688

CRANK ARM SHIELD, — 1977

DESCRIPTION
Buligear luber tank and pump assembly
5/16" x 1" N.C, cap screw, b used
Front mount crank arm shield
5/16" flat washer, 6 used
Crank arm shield, front section
B/16°" x %" N.C. cap screw, 7 used
Crank arm shigld brace
5/16" clip nut, TES18-075-G98, 7 used
Crank arm shield, side section
Crank arm shield, top section
3/8” x 17" N.C. cap screw, 2 used

SHD70110 Crank arm shield assembly

FD44

Decal

25




CRANK ARM SHIELD, 1978 —

REF. PART
NO. NGO, DESCRIPTION
1 BKT7202 Support bracket

G/16" x 1" N.C. cap screw, & used
SHDBY0G Front mount crank arm shield

5/16" flat washer, 6 used
SHDBE05 Crank arm shield, front section

B/16" x %" N.C. cap screw
SHDSB90 Crank arm shield brace

5/16" clip nut, Th618-075-098, 7 used
SHDS687  Crank arm shield, side section
SHDG782 Crank arm shield, top section
SHD70111 Crank arm shield assembly

- (2000 = G 1 B o B

"

S S




Z7



REF.

a3 ) R wm-—»g

o]

K|

12
13

14
18

17
18

14

21
23

PART
NO.

F7837
F7763
F8117

F8116

F1537
7766

F783g

F1636
F77¢9

F7777
Fa082

PLGT837

F7758
F776
PINT8E31
Fo86
F774

PLUNGER ASSEMBLY

DESCRIPTION
Plunger roiler rail, top L.H.
Plunger guide rail, top and bottom
Adjusting pad for plunger face,
cenier
Adjusting pad for plunger face, R.H.
Hard stide for rolier plunger, 4 used
Hard slide mounting rail, L.H. top
5/16" x %" flat head socket cap
screw, 12 used
5/16" x 1" F.H. machine screw
plunger rait
516 x 1%" F.H. machine screw
for plunger rail
Ptunger roller rail, L.H. bottom
%" 4" square head set screw,
top rail, Z used
%" x 2% square head set screw,
bottom rail, 2 used
%" % 1%’ square head set screw,
2 used, plunger pin lock
Roiler for top of plunger, %" shank
Adjusting pad for plunger face, top
left
Adjusting pad for plunger face, L.H.
3/8" x 1" N.C. cap screw, 3 used

Roller and slide mounting angle, L..H.

bottom, -77
Roller and slide mounting angle,
L.H., bottom, 78-
3/87 x 3% N.C. cap serew, 12 used
B/16' x 5/16"" Allen head sat screw,
4 used
Rotler for plunger, 4 used
Pin, plunger rolier, 4 used, -77
Pin, plunger roiter, 4 used, 78-
Wiper, rear, Z used
Wiper, front, 2 used
%" % %" F.H. machine screw,
8 used

REF.
NG,
24

25

28

PART
NO.
F773
PLG7839
772
PLG7840
F777
F178
7439
FZ280
F298
F7840

F1441
F8312
F780
F781
F779
F779
F7735

F7764
F227

F1609
F1629
F751

Fi1512
F8115

FB8266
F7809

F7810
F7811
F7220
F7753

F8359

DESCRIPTION
Roller mounting angle, R.H., rear, -77
Roller mounting angle, B.H., rear, 78-
Roller mounting angie, R.H., front, -77
Roller mounting angle, R.H_, front, 78-
Adapter for grease tube, 4 used
Connector for grease tube, 4 used
Knife guide under feed opening
Plunger slide, flat, upper R.H. side
Piunger shide, flat, lower R.H. side
Plunger roller rail, R.H. bottom
3" flat washer
%" N.C. nut
Elbow, grease tube, 4 used
Sleeve for F1441
Grease tube, right rear, 36"
Grease tube, left front, 147
Grease tube, left rear, 30"
Grease tube, right front, 307
Grommett, grease tube protector,
B used
Piunger knife
Bolt for plunger knife, 3 used
Knife, stationary with square holes
Bolt for F1608 knife, 4 used
Shim for F1608 knife, 14 ga.
Shim for F1608 knife, 20 ga.
Plunger compleie, less knife
1/8" P.T. grease fitting
Bate chamber bottom
Liner extension for bale chamber
bottom, ®H.H.
Liner extension for bale chamber
bottom, center
Liner extension for bale chamber
bottom, L.H.
Liner for bale chamber side, R.H,
Liner for bale chamber, L.H., 18" chamber
3/8" x 1% No. 3 plow bolt
3/8" x 1% Na. 3 plow bolt
Piunger frame only 167 x 18”7




REF. PART
N, NO.
i F7508
2 F7589
F7597
3 F1228
4 Fi01
5 F7187
6 Fo8
7 F8102
F83g2
8381
F8380
£8383
8 F8113
8 F8103
16 Fi00
11 F7146
12 F7149
13 F7573
14 F7148
F7355
1B F7193
16 F7180
17 F7190
18 F7572
19 F7164
20 F7151
E7356
21 F7176

PICKUP CYLINDER ASSEMBLY

DESCRIPTION
Roller for F7597 cam levey
Cam lever only
Cam lever with reller, 6 used
Pickup finger, 81" shank, B4 used
Pickup finger guide pipe, 42 used
Tooth bar bearing, 12 used
Pin, tooth bar, 6 used
Bearing, pickup shaft
Flangett with zerk, G72MSA
Locking collar
Bearing only for F8102, GRAT06NPPBC4
Flangett, G72MSR '
Center brace for formed stripper bar
Pickup shaft with flanges
Pickup finger guide, 60 used
Skirt for fender
Fender extension
Fender, outside
Fender flare, outside
Fender flare extension, outside
Fender mounting clip, 4 used
Bottom stripper bar
Pickup cam
Fender, inside
Pickup lift bracket
Fender flare, inside
Fender flare extension, inside
Bearing, L.H., pickup mounting

29

REF.

PART
NO.
FI177

- F7732

F7734
F7741
F7186
F7382

F7730
F7731%
F7156
F7154
Fo8

8088

F6087
F6386
F6804

F7760

DESCRIPTION
Pickup frame
Stripper, inside
Stripper, center, 17 used
Stripper, outside
Tooth bar, 8 used
Bearing, R.H., pickup mounting
5/16*" x 1" R.H. machine screw
Top stripper bar, formed
Pickup joint sheet
Spring piate
Spring for pickup balance, 2 used
Evebolt Tor pickup balance spring, 2 used
B x 2% N.C, cap screw
5/16" % %' N.C. cap screw
7/16% x 1% N.C. cap screw
5/16" x 2" N.F . H.T. cap screw
B/16" x 2%" N.C, cap screw
B5/16" x 1" N.C. cap screw
B/167 x 1" €.5. machine screw
W’ x %" R.H. machine screw
Guide '
%% 1% KM, stove bolt
%' flat washer
Pickup tift indicator rod
Bracket
Clamp

Pickup complete, less balance springs, {ift
bracket, and mounting bearings.




PART
NO.

8267
F8163
Fa342
£8340
Fgaat
F8339

F8080
F80a1
F7063

FBA

Fi26
F8092
F122
F83

F7535
F7546

F340
F129

PICKUP DRIVE

DESCRIPTION
Pickup drive shaft shieid
Brace for pickup drive shaft shield
Universal drive shaft complete
Uiniversal with rectangular tube
Universal with rectangular shaft
Universal joint repair Kit
3/8" x 1" N.C. cap screw, 2 used
Bearing mount bracket
Bearing mount plate
Rearing, 1-3/8"
3/8"" x 1%" No. 3 plow bolt, 2 used
Pickup driven sheave
Pickup clutch ring
Pickup cluich spring
Pickup drive shaft
Key, " x %" x 13"
Woodruff key, 3/87 x 11"
%y 1% NL.C. cap screw, 4 used
Pickup drive belt, CX105
Pickup drive belt tightener bracket
%' x 2% N.C. cap screw
ldier pulley, pickup belt tightener
Spring, pickup balt tightener
%' x 2% N.C. cap screw
3/8" x 1% N.C. cap screw
5/16” x 1%’ N.C. cap screw
% N.C. fiber lock nut
3/8" N.C. fiber lock nut
%' N.C, jam nut
B/16' x 1° N.C. cap screw
3/8" x 1" N.C. square head set screw

30




PICK UP LIFT

REF. PART : REF. PART
WO NO. DESCRIPTION NO. NO. DESCRIPTION
1 F8838 Hydraulic control valve, DV-024 19 F&710 Pickup lift shaft lever
Z F6635 3/8% J.1.C. 800 male elbow, CB40B x 6 x 6 20 F&711 Pickup 1ift cylinder lever
3 F&8719 1% J5.C. 900 male elbow, 822 x 4 x 6 21 17" set coliar :
4 FB6638 3/8° J.1.C. 900 male elbow, C5405 x 6 22 6724 Hydraulic cylinder for pickup, WFC1500-6
5 F6as7 %" hydrautic hose, w/J.1L.C. female 23 Fa04G % x 1% clevis pin
fittings, 106™ 24 F6725 Tube assembly only
g FG659 %°" hydraulic hose, w/J.1.C, female 25 FB726 Piston
fittings, 100" 26 F&727 Ring kit for F6724 cylinder
7 F6720 %" hydraulic hose, w/JL1.C, female 27 F6728 Cylinder head
fittings, 41" 28 F8729 Piston rod
8 6451 Link rod ' 29 F6730 Clevis
9 FEB018 Hydraulic pickup controi lever 30 F96 Evyebolt for pickup balance spring, 3 used |
10 FB554 ~  Knob for control lever 31 F6410 Spacer bushing, 3 used :
11 %' NLE, nut ' 32 F7154 ~ Spring for pickup balance, 3 used
12 F6723 Fiange bearing, FAH16G triangle, 2 used 33 F6712 Anchor plate pickup spring
13- Fg212 Ball rod end, %" 34 B/16" x 1% N.C. cap screw
14 F8706 Pickup lift rod 35 %" x %" N.C. cap screw, 4 used
15 FG707 Clevis, pickup lift 38 77167 x 1" N.F. cap screw
16 F7184 Pickup fift bracket 37 3/8" x %7 N.C. cap screw
17 F5708 Pickup tift shaft, 38 3/8" star lock nut
18 F8264 Rubber bumper 39 Fee3z Feader house support, R.H.
40 %" % 1% clevis pin



REF.

PART
MO,
8378
F7579
F76b4
SHD7099
FD7114
SHM70886
FH4907
FH7088
F7i14
F7394
F7162
FD71148
F7145
F7713
F7187
F7209
F7189
FH7118
7472

DESCRIPTION
Shield, right side knotter drive arm
Bracket, drive arm shieid
Brace
Shietd over pickup, rear
Freeman decal, red, 2 used
Shim
Feed house end plate
Feed house rear
Feed house botiom shim
Pickup stop
Feed house back shield
Freeman decal
Feed house bottom wear plate
Feed house bottom
Angle brace for feed house bottom sheet
Guard angle
Hay hold down, 2 used
Guard pipe support
Guard pipe, outside w/latch mounting

plate
32

8 _1??(// "

-]

PICKUP FEED HOUSE, 77-

PART
NO.
SRG7085

~{5-130

SHD7096
F8261
F7164
F7160
SHD7153
SHD7152
SHD7512
F7275
F7239
F72786
F281
F1663

FBzg4
SHD7151
SHD7 154

DESCRIPTION
Latch spring

 Spacer

5/16" x 2% N.C. cap screw
Hood latch

Guard pipe, center

Guard pipe, inside

Hay hold down, inside

Face plate shield over pickup
Shieild over pickup, front
Shield over pickup complete
Roll pin, %" x 2", 2 used
Rofl pin, 3/8" x 1%”

Ferrule for F1663

Spring latch

Cateh for torgue shaft

7/16 x 117" N.C.H.T. cap screw
5/16" x 214" N.C. cap screw
Rubber bumper

Shield over pickup

Face shield over pickup




33



PART
KO.

F7482
F7158
F7280
F7472
F8261
7164

F7158 .

F7160
F7157
F7394
F7143
E7713
F7142
F7127
F7152
F7145
F7166
F8158
F6104
F8160
F7635
F853

F8375
F7579
F7654
F7714
F8161

PICKUP FEEDER HOUSE, -76

DESCRIPTION
Support angle for guard pipes
Hay hold down, outside
Guard angle
Guard pipe, outside with latch mounting plate
Guard pipe, center
Guard pipe, inside

- Hay hold down, center

Hay hold down, inside

Angle brace for feeder house botitom sheet
Pickup stop

Feeder house end plate

Feeder house bottom

Feeder house rear and fop section
Upright shield under hood

Feader house back sheet

Feeder house bottom wear plate
Catch for access door

Access doot for FB160 shieid

Eront section of pickup shield

Shieid over pickup complete

Tool box lid

Catch for tool box cover

Shield for needle voke drive arm and brake
Bracket, knotter drive arm shield
Brace for F7579 bracket

Eeader house bottom end shim, R.H.
Shim for top of feeder house end plate
§/16" x 1" N.C, cap screw

34




H\\mm

=

@ww@gx .
»9 mmu




REF,

0O~ A I (N

PARY
NO,

7984
F8232

F1i95
Fi803
Fi193

F1188
F7969

F75868
F7970

F7967
F7e71
F7529
F716

F1260

F1259
F1071
F480
F486
F481
F80z
F485
F1306
F138s8
F484

F354

FB236
F7603
F7612
F8238
F8239
F8240
F7578

F4050

F7533
F7534

F7532

Fg8138
F8141
FB127
E8187
F8334
F8315
F7604

FEED ARM DRIVE, FEED ARM AND FEED FORK ASSEMBLY

DESCRIPTION
Feed fork complete
Feed fork frame only
/8" x 14" N.F.H.T. cap screw
Clip for tines
Tine, leading, short, 2 used
Bushing and stop for tines
7/168" N.F, nut
3/8" N.C. fiber lock nut
Tine, outside center
Tine, trailing, outside, 2% offset
378" % 2% N.F H.T. cap screw, 5 used
Tine, trailing, center
Sirap for feed fork tine, inside
7/16% x 1% NLF H.T. cap screw
Tine, trailing, inside, 1" offset
Strap for feed fork tine, outside
Torgue shafr, 196"
Hardened washer, 17 % 2%" x 065, 4 used
Hardened washer, 1-3/8"" x 2%" x 028,
4 used
Spacer for F1071
inner race, 1R1812, 4 used
Bearing, B2212, 4 used
Bearing block with bearings, 2 used
Bearing, B1212, 4 used
Washer, bearing pin
Bearing pin, 4 used
Crani pin only, 2 used
Lock nut, 17 jam
Strap for universal, 4 used
%' x 2" N.C. cap screw
Adjusting block, B.H, thread
Feed arm connecting rod only
Thrust washer
Bushing, 1-3/16" x 1-5/16" x 14"
Shim washer31.198 x 2" x 005"
Shim washer31.198" x 2" x 007"
Shim washer, 1,188 x 2" x 030"
Thrust bearing block
" x 1% N.C. cap screw, 8§ used
%' star lock washer
Latch roller
3/8" NL.F. fiber lock nut
Roiler plate
Bolt, 3/8" x 2% N.FH.T.
3/8" x 2% N.C. hollow head cap screw
% NLFonut
Bottom plate
%" x 37 N.F. grade 8 cap screw
Pivot shaft sleeve
Bushing for torgue shaft bearing
Torque shaft bearing with bushing
Pivat shaft washer, 2-5/8" x 3% x 14 ga.
Pivot shaft washer 2-5/8” x 3% x 20 ga.
Washer, %" x 7/8" x 030"
Latch

36

REF.
NG,
51

52

53

PART
MG,
#7610
F7a607
7605
F1559
F1i557
FB262
Fi5b6 -
F7606
F822

F1561
F1643
FB296

FB142

FB8136

ZZ425
F1256

CRATJ0720

FB130
FB129
F8131
Fg8132

F8134
FB133

F1661
8126
FB13B
F8137
F8185
FB8128
FB241
F8195
WAS 104

F8237
Fi4580

F482
F8140
22100

DESCRIPTION
CQuad ring for F7604 laich
Bushing for F7604 latch
Latch hinge pin
Trip arm pin
“0" ring, 2 used
Trip arm sleeve
Trip arm bushing
Trip arm
Cam follower for spring arm, CF1-S
5/8" N.C. nut
5/8" x 1% N.C. cap screw
Trip arm spring rod clevis pin
Trip arm spring rod
Trip arm spring
%" machine bushing {as required}
Feed arm
5/8" N.C. fiber lock nut
B/8" x b" N.C. cap screw
Dust cap
10-32 x 3/8" flat head socket cap screw
%" % 47 N.F.H.T. cap screw, 3 used
%' % %" hollow head set screw, 3 used
Key, feed arm drive shaft,
5/8" x 5/8" x 2%
Crank arm, -76
Crank arm, 77-
Retaining ring, RA425
Plug cap, H.P. 4%
MNut, bearing takeup, N-12, 2 used
Lock washer, W-12
7/8" M.F. elastic stop nut
Bearing cone, JLM710949; 2 used
Bearing cup, JLM7 10910, 2 used
5/8" N.C. fiber lock nut, 2 used
Hydraulic shut-off fitting, No. 19408
5/8" x 2% N.C. cap screw, 2 used
Pivot shaft
il seal, 55304
Pivot shaft strap, rear, 16" chamber
B/8" x 2" N.C. cap screw, 2 used
Pivot shaft strap, front, 168" chamber
5/8” x 1% N.C. cap screw, 2 used
Feed arm bearing housing
with bearing cups
Washer, 2-3/16"" 0.D. x 8,880 1.D. x 3/16"
Feed arm pivot shaft assembly, {Ref.
16, 26, 37-70, 75-81, 100}
%" high nut
%" structural washer
5/8" x 3%’ N.F. cap screw
Feed arm connecting rod assembly
Crank pin complete with races,
washers and nuts
Universal joint complete, R.H, thread
Jam nut, 27 - 12
% - 28 zevk, 16418




PARTY

F1617
Fig18
Fi619
Figse
1880
F1631
£8034
F1686
F1687
8023
F278

Fa40

F1572
Fi513

F7227

F1514
F1568
F1616

KNOTTER TRIP ASSEMBLY

REF,

DESCRIPTION

iMeter wheet shaft bracket, 2 used

Meter wheei shaft bearing complete, 2 used
Bearing only, RAG12NPPB

Flangett only, 47MST

Locking collar only, ST012K

Meter wheel, 10"

Meter wheel shaft

feter trip bar

Knuried friction disc

Guide washer

Spring

Ferrule

Cam follower bearing

Knotter trip mount

%' % 1% - 10 ga. machine bushing’
Bushing, %" x 7/8" x %" oilite

Reset lever

Bushing, rest lever, %" x 5/8" x 1" oilite
Clutch stop lever

37

PART
MO,

Fi1517
F1832
F1608

F7391
F304
F635
F636
FB38
F&37

DESCRIPTION

W x 7/8" - 14 ga, machine bushing

Trip spring

Meter trip bar stop with bolt

Shield for meter wheel

% x 1% N.C. cap screw, irip bar stop

% x 1% NLC. cap screw, cluteh stop

B/16° x 27 N.C. cap screw, clutch stop clam

3/8” x 1" N.C. cap screw, knurled roller
and washer

B/16° x %" N.C.B.H. machine screw, bearing
1o bracket

3/16° x %" cotter kay

1/8" 1" gotter key

Bale counter mounting angle

Bale counter, Veeder Hoot

Arm w/screw for F304

Reset knob for F304

Spring, bale counter

Chain, bale counter




PART
NO.

F7628
F7450
F7451
F7483
F7449
F7454

F246

F7587
F7561
F7560
F7586
F7585
F1672
F7448
F7559
F7452
F7904

KNOTTER BRAKE ASSEMBLY

DESCRIPTION
Brake disc with hard notch, 1-3/8"
Cutside brake plate with lining
Brake plate stud, 2 used
Brake plate spring, 2 used
Inside brake plate with lining
Brake tining with rivets, 2 used
Rivets for brake tining, & used
Saddle lever washer
Seal for saddle lever anchor, 83123 Victor
Saddle lever tower half with bushing
Saddie lever upper half with spring anchor
Bushing for saddle lever %" x 1" x 1%"
Saddle Jever sleeve
Cam follower, saddle lever
Saddle lever spring evebolt
Saddle lever spring
Brake plate bolt, 4" x 3% N.C.
3/8" x 3/8" x 2 key for brake disc
1% % 3% N.C. cap screw w/fiber
lock nut for brake clamp
5/16" x 1%" N.C, cap screw w/fiber lock
nut for saddle lever
3/8' x 3%" N.C. cap screw w/fiber lock nut
for saddie lever anchor

38




WIRE KNOTTER

REF, PART REF, PART
NO. NO, DESCRIPTION NO. M. DESCRIPTION
1 F7062 Knotter mounting angle, L.H, 19 Washer, 10 ga., 3%
2 F7065 Knotter mounting angle, R.H. 20 F7077 Cam shaft
3 F7311 Twister and shuttle bar frame 21 F7075 Shuttle bar drive cam
4 £7089 Twister shaft 22 F7076 Roll pin, %" x 1%4"
5 F4046 Twister hook 23 F7078 Shuttle bar crank flange
6 F7248 Twister hook bolt 24 F7079 Cam follower
7 Fi72 Set collar, %" 25 F7353 Upper wire guide bracket
8 F4024 Sprocket, twister shaft, 157 26 F7317 Shield, -77
g 7318 Wire holder rod SHD7800 Shieid, 78-
10 F7087 Wire knife 27 F7348 Twister drive chain,
11 F7086 Gripper spacer, bottom 64P, No. 40
12 F7085 Wire gripper 28 F7227 Bushing, twister shaft
13 F7084 Gripper top plate 29 F7227 Bushing, cam shaft
14 . F7312 Wire divider 30 3/87 x 1% N.C. cap screw
15 F7313 Wire gripper tongue 31 3/8" x 1" N.C. cap screw
18 F7316 Shutte bar with adjusting screws 32 5/16" x % N.C. cap screw
17 F7081 Shuttle bar adjusting screws 33 3787 x 2% N.F.H.T. cap screw
18 3/8" x %" N.C, square head set screw 34 5/16™ x 1% N.F.H.T. cap screw

34




PART
MO.

F7519
F1622
F1633
F4118
F4133

F4134
F4135
F755

F8366
F1623

F1620
F7333
F7335
F7334
F7332
F7571
F7432
F7072
F7063
F4137

F4138
F7570

DESCRIPTION
Clutch w/pawl, 1-3/8"
Ciutch paw!
Clutch pawi pin
Spring, clutch pawl
Notched clutch disc with F4134
bearing, 1-3/8”
Bearing for F4133 dise
inner race for F4134 bearing
Clutch sprocket {32T-no. 60)
Knotter shaft
Washer, 7/167 1.D. x 7/8" O.D,
x 025"
Clutch pawl pin lock
Angle for chain tightener rod, small
Block for chain tightener rod
Chain tightener rod
Angle for chain tightener rod, large
Knotter mount, L.H.
Intermittent gear
Pinion frame
Bearing, knotter shaft, 2 used
Bushing for F7072 frame, 1-3/8"
x 11/42l'l X 2&!
Clamp coliar
Knotter mount, B.H.

40

PART
NO.
F7247
F7431
F7257
F7068
F7076
F4030
F4136
F4159
F4161
F1b76
F246
F7987
F4159
F4160
F4161

F7461
F7686

DESCRIPTION
Bushing for F7072 frame, 7/87 x 1" x 1"
Pinion
Twister drive sprocket, 40B25
Pinion shaft
Roll pin, pinion to shaft, %" x 1"
Roll pin, sprocket to shaft, %' x 2"
Hardened washer, 1-3/8" 1.D., 16 ga.
Knoiter shaft spacer washer, 10 ga.
Knotter shaft spacer washer, 18 ga.
Adapter with 1648B zerk, end of knotter shaft
Knotter shaft end washer, L.H,
Shield for knotter clutch
Washer spacer, 10 ga., 1-3/8" 1.D.
Washer spacer, 14 ga,, 1-3/8” L.D.
Washer spacer, 18 ga,, 1-3/8” 1.0,
3/8" x 1%" N.C. cap screw
%" x 3" N.C. cap screw
3/8" % 3/8" x 2% key
n" x 2% N.C. cap screw
3/8° x 3/8" x 2" key
3/8° » 1" N.C, cap screw
MNeedie yoke drive arm

Wire knotter complete with ciuteh and
brake




41



1U043 19m0f “alatdwon apmf aitpy
Ma1os ded "N L% X L%
MBES SUHLUDBW L, %, X %
1joq ebejlies "N L, %L X ,.8/E
MBA0s BlEYORW Y X, 01 /G
pasn z “1joq mofd £ "ON € X ,,8/€
V.1 'Hsordg
~ZE/EL T1eoRdg
a19[dWIos 18141IBD MM
malos des "N LG X, 8/
AB1AlED Bapm ‘300 ABIS
1NU 30] 289 DN L.8/E
1ataies aan “a9oeds adig
10U 300 18giL "O'N LY
dwiejs 4814480 23N
ajeid pus 191112 24A
pod wilege snm 210y Buiidg
- 8SBULBY pUL 33084 Ukim
F19[AWICS X0 sk Juswtedwon i
funow Xogq UM}
JooRtg Buizunow Xog aliph
Matos dea TN
WG X L% U giim 3og
§GG/ 4 404 s18d 1s0ddins woeoyg
18308aq Buntunow Xog sl
tIRE alian 103 AJUO HOLIMG
Liligie adlM 10 POy
HY 'pod
WLIBLE B JOL 18M0RAq BURUNORW
‘47 “pod
uleie a4 104 1xorag Buunop)
NO1L41H283Q

86¢84

G784
9184
6lerd

S0Lvd
teeld

gieed
2ie8d
0Lépd

IAYNE.!
LEL94
igleiia

988/d
SgeLing
9v6d
91444

061 %4
16Lyd

"ON
Luvd

8¢

LZ
‘ON
“A3Y

: "H'H 1eoelg
Builunow uLieie anm oy s|buy
H 1evdeq
Buriunouwt wiseje atim 10y afbiuy
sl pua Uiim 9seg XOg Sln
ajbue fepInlp X0OQ altin
148 'puUs XOag BJIAN
$1BJS LU0II0q X0 B4
1894 ‘BpIs X0q I
JUGAL TapIs X0 I
JOPIAID XOq 81
Burysng yum
a1eycdiuos 1adjorIG spinb aupn
Jeal “1vjoeiq spind aipp
Ajuo 19vorag “apind axm Jaddny
uid Jeam a0y Hups deug
ud team apinb anm saddn
uid y3im a1epdwiod apinb sam saddn
maios ded 'O'N
"l X% 3000 yum 1j0g
3EN0RIG WOLI0g 9PNk Al
18y9r.q deg apind siips
apinb 24ian 1LY JBMO] 18|10
18104 £90p 4 10} Buiysng
428d temo] ‘a10idwos apink Ak
Buiysng apind saipp
Buiysng 9gg4 Joi Buu deug
Jgal Jamop Algo swel) apind adipg
191j0s ¥1 Qv 4 sog Buysng
8jpssl pue apInb s4im 40} 19)j0Y
NOLLJIHI830

SAGIND JY P ANV X083 I8N

Gv9.4

Pro.Ld
Eva/Ld
Zyoid
L#9Ld
0¥9i4
z86/4d
18644
L8974

Peevd
£9ivd
Geevd
65154
LA
€0erd

80£84
16284
L90%4
890%d
EHAE!
9884
1984
£eevd
S107d
vi0kd
"ON
LHVd

U,

o
ESTNOYLONDOOO -

42



43033 8Y
PIHS

43



EF.

m&wm«a;ﬁ

PART
MO,
F7083
FO9
CAM7180
F8063
F4104
F7204
Fa054 -
F4158
F7942
F7943
F4136

£8387
F7976
F7884
FB050
#8049
F7869
F7860
F7a61
FB06GE

Fa0es

F8O70
FBO71

F7862
F7548
F7947

F7549
8051
F7867
F7868
F78692
F7870
F7871
7872
F7873
Frgi4
F1880
EGE7

Fs58

F658

TWINE KNOTTER 200

DESCRIPTION

Knotter shaft bearing, 1-3/8"

103/8' set collar

Twine finger drive cam

Knotter frame complete

Key, 3/87 x 3/8” » 14", cam gear

Key, 3/8"7 x 3/8" » 2", cluich

Key, 3/8" x 3/8" x %’ cam

Knotter shaft spacer washer, 10 ga.

K notter cam gear .

Knotier frame only

Hardened washer, 1-3/8” 1.D., 16 ga.

1/8° P T. straight grease fitting,
No. 1710B

Knotter shaft, adjustable

Snap ring for knife arm pin

Knife arm pin

Knife arm complete

Twine knife

Twine knife screw

Knite arm washer

Knotter bitl hook

Knotter bill hook pinion spacer washer,
RV

Knotter bill hook pinion spacer washer,
.035“'

Trigger for F7861 knotier bill hook

Pin for FBO7O trigger

3/87 x 1% N.C. cap screw

Pinion, knotier hook

Knotter hook cam adjusting screw

Knotter hook cam adjusting spring

7/16™ x 1% N.F. cap screw

¥ notter hook cam adjusting screw nut

Knotter hook cam

Twine holder bolt

Twine holder

Twine disc

Twine disc cleaner

Pinion, twine holder disc

Ralt pin

Pinion, knotter worm

Knotter worm shaft

Washer, knotter worm shaft, 28 ga.

Washer, knotter worm shaft, 10 ga.

Washer, knotter worm shaft, 14 ga.

Washer, knotter warm shaft, 18 ga.

44

REF. PART
NO.  NO.
35 F7875
36 F7876
37 F8052
38 F8369
39 F2368
40 F7988
a1
42 F7519
43 F1620°
44 F1633
45 F1622
46 F4115
47 F4133
48 F4134
49 F4135
50 F755.
51
52 F8388
53 F7987
B4 F7882
55 F7883
56 F1623
57
58 F7892
59 F7893
60 F8066
81 F4161
62 F4160
63
64 F8280
65 F8274
66 F8275
67 F7977
F7978
68 F7904
69 F8054

DESCRIPTION
Knotter worm only
Knotter worm and shaft complete
Twine holder spring, 3 used
Twine knotter mount, L.H.
Twine knotier mount, B.H.
Snap ring, No, 5160-137
3/8" x 17 N.C. cap screw, 2 used
Cluteh wipawt, 1-3/8" shaft
Ciutch pawi pin lock
Clutch pawi pin
Cluteh pawl
Spring clutch pawi
Noiched cluteh disc w/F4134 bearing
Bearing
Inner race
Sprocket, knotter clutch, 80A32
3/87 % 1" N.C. cap screw
Knotter head anchor
Shield for knotter clutch
Zerk, 90 degree
Zerk, straight
Washer, clutch paw!
3/8°" x 1 cap scraw
Knife arm shaft washer
Knife arm shaft nut
Knotter shaft spacer 17, 2 used
Knotter shaft spacer washer, 18 ga.
Knotter shaft spacer washer, 14 ga.
1.3/8" N.F. eiastic stop jam nut
Washar
Roller
Snap ring
Knotter shaft spacer washsr, 010"
Knotter shaft spacer washer, 005"
Key, 3/8° x 3/8" x 2"
ey, 3/8" x 3/8" x %", 2 used

SHIMS AS NEEDED:

F7977
F7978
TKN7843

TKN7844

iKnotter shaft spacer washer, .010"
Knotter shaft spacer washeyr, 005"

Twine knotter assembly complete with mounts,

clutch assembly and brake assembiy
Twin knotter shaft assembiy with clutch
and brake disc




REF.
KO,

PART
NO.

F8369
F8095
FG003
F8384
F5004
F7953

Fi1572
Fi617

Fa392

F8301
F7885
Figt

F1295
F1343
F1348
F1346
F1347
F1672
F1294
F1343
F1344

F1346 .

Fi347

TWINE FINGER DRIVE

DESCRIPTION
Twine knotter mount, L.H.
Bearing, twine finger drive rod
Bearing only RAT0ONPPB
Locking collar only, ST100K
Flangefte only, B2MST
Twine finger stop bracket
3/8" N.C. nut, 2 used
3/8" x 2" N.C. cap screw
1% NLC. nut, 2 used as spacers
B/16 % 1% N.C. cap screw, 4 used
3/8'" washer, 2 used
%" % 1% N.C. cap screw
Cam follower
Spring, twine finger return
W% 17 NL.C. cap screw
Twine finger drive shaft assembly
5/16” x 1" N.C. cap screw
Twine finger drive rod
Twine finger
Bushing, twine finger
Ball joint, twine finger drive, L.H., thread
Bali only, for F1295
Body only, L.H. threads for F1285
Threaded plug for F1285
Half bearing & spring for F12065
/8" x 2", grade 8 carriage bolt with nut
Ball joint, twine finger drive, R.H. thread
Bali only, for F1284
Body only, R.H, threads for F1294
Threaded plug for F1284
Half bearing and spring for F1284

45




REF.

3 ed el rmd ol o mmd e wed ek =
mmummhw&aacmmqmmawmwo

N
=

P
B R N

I
(=2 R 4]

ool

(=)
)

TWINE BOX AND TWINE GUIDES

PART
NO.

F7927
E7541
F7928
F7928
F7930
F7931
F7932
F7633

F7890
F7889
F7891
F7808
F857

F856

F7934
F7935

F7936
F7937

Fe318 -

F75656

F7938
F6731

DESCRIPTION
Twine box hold down rod
Spring, twine box hold down
Set coilar, 5/16"
Twine box side
Twine box end
Twine box hold down
Twine box bottom
Twine box top section
3/8°" x %" flat head machine screw
Twine tension top
Twine tension base
Twine tension assembly
Twine guide bushing holder
Snap ring for F866
Twine guide bushing
Twine guide bracket
Twine box hold down bolt
%' x ' flat head machine screw
Twine box complete, 9 compartment,
targe plastic twine ball, Ref. 1-18.
Twine box bracket
Twine box clamp
3/87 x B N.C. cap screw
Bottom support plate for F7585
%' x 5% N.C, cap screw
Twine box base tube with end mount
Twine box mounting
3/8" x 17 N.C, cap screw

48

REF.

28
29

31
32
33
34
36
35

37

PART
NO.

F524
F7973
FB8064
F7974
F8389
BKT7235

F7985
FE317
FB8279
14685
F7136

BKT2797

DESCRIPTION

Holder for twine guide bushing

Holder for needle twine guide bushing

Twine box, 6 compartment, dome lid

Twine box, 8 compartment, dome Hd

Twine box, 12 compartment, dome lid

Twine box tube mounting bracket,
BKT7235, teft hand

Twine box, 9 compartment large plastic
twine balls, complete with base tube
and mounting brackets

Twine box bracket

Guard, twine tension

Twine box, 4 compariment

Bracket for mount, 4 compartment,
twine can

Twine box mounting bracket







KNOTTER DRIVE AND NEEDLE AND YOKE ASSEMBLY

BEF. PARTY
NG, MO, DESCRIPTION
1 F7569 Needle guard, L H.
F7568 Needle guard, R.H.

2 F8177 Needle, wire, complete w/roller
3 F4016 Bolt, needie roiler
4 F4G15 Bushing, needie roHer
b F4Q14 Rolier, needle
6 F75568 Needie yoke, twine
F8367 Needle yoke, wire
7 F75562 Bolt with nut, %" x 3% carriage, 3 used
8 F1552 Bolt, drive rod to needie yoke winut

g F1549 Drive rod end, R.H, thread, 2 used

10 F7654 Drive rod, 2 used

11 F1650 Drive rod end, L.H. thread, 2 used

12 F7523 Bearing, KP12A

13 F7522 Needle yoke bearing complete, L.H.

14 F1702 Shim for needle yoke bearing

15 F7521 Needle yoke bearing complete, R.H.

16 F220 Hay dog pin

17 F188 Hay dog spring

18 F7811 Hay dog, top

19 W x %" self-tapping screw

20 F 1589 Rubber pads

21 F1551 Bolt, drive rod to clutch

22 8084 Chain tightener adjusting bolt

23 %" NLF. elastic stop nut

24 F883 idier pulley and tightener, knotter chain, 2 used

25 % x 2% N.C. cap screw, 2 used

26 %" x 1% N.C. cap screw

27 F8154 Bracket for knotter drive chain shield

28 3/87" x %" N.C. cap screw

25 F440 Ferrule

30 FB8083 Chain tightener bracket

31 CHNGB240 Knotter drive chain, twine, 240F No. 60
F7055 Knotter drive chain, wire, 239P No. 60
F759 Offset link, RC 60
F760 Connecting link, RC 60
F761 Roller link, RC 60

32 F246 Washer

33 F8112 Chain hotd down

34 1" x 14 ga. machine bushing

35 %" x 3% N.C. cap screw

36 F7397 Sprocket for chain divider, 2 used

37 F7547 Plunger stop dog

38 7588 Plunger dog pin

39 Fi1524 Plunger dog return rod

40 837 Hay dog, bottom

41 Fi517 Plunger dog return spring

42 F7527 Clevis pin

43 F7526 Clevis

44 F7845 Bushing for plunger dog return lever, 7/8" x 1" x 7/8"

45 F7652 Plunger dog return lever

48 % ox 1" NL.C. cap screw

47 F4205 Wire guide complete, lower rear

48 F4222 Wire guide frame

49 £866 Wire guide bushing

40 =857 Snap ring for FB56 bushing

51 . F7973 Holder for needle twine guide bushing

52 Fi611 Needle, twine

53 F8109 Bottom twine guide rod

54 F8086 tdier roller bracket

55 F8110 Bottom itwine guide pipe

56 %" flat washer

57 F753 Sprocket, knotter drive, 32T No., 60

58 FOA Sheeve, pickup drive

59 B x 2% N.C. cap screw

60 F7562 Hay dog, L.H.

61 F75463 Hay dog, R.H,

48




REF.

z
o

FECOp—Y

=t DD 00~ (SR ST R Y

PART
NO.

F7601
F7655
F7656
7657
F7624

F7658
F7658
Fo85
288
Foo3
1638

BALE CHUTE AND WEIGHT INDICATOR

DESCRIPTION

Bate chute, frame only
Bale turner
Bale skid
Bale skid bracket, 2 used
#1at chute adapter for combination

chute
Button head bolt, %" x 1"
Chain, bale chute
Spring, bale chute
Shock absorber
Bushing for shock absorber
Shock absorber support

49

REF.
NO.
i2

13

14

15
16
17

PART
NO.
F1639
Fag7
Fo98
Fz268
Foo9
F894
F4068
F40G67
Fagb
Fog0
F7661
F7236

DESCRIPTION
Cable bracket
Weight indicator bracket
Indicator hand
indicator return spring
Mounting angle for F7236 sheeve
Shield for F4067 roller
Bushing for F4067 roller
Roller for F7236 sheeve
Plate for F4067 roler
Cable clamp, 1/8”, 2 used
Indicator cable, 1/8° atrcraft 657
Sheeve complete, bale weight indicator




REF.

Lz
©

(o] 000 I U & N

Ry

i1

PART
NO.
FT235
FT19
FT14
FT233
FT238

FT137
FT12
FT234
FT250
FT15
FT12
FT13
FT251
FT232

FT7602

Frzai
FT220
FT230
FT219
FT2i8
FT217
FT75

FT237

FT238

TENSION CONTROL RAM

DESCRIPTION
Tie bolt with nut, 3/8" x 7%, 4 used
Bushing for FT14, 1% x 5/8"
Cylinder bottom with bushing
Piston rod
Piston head
%' NLF. elastic jam nut
Backup ring
“0" ying for piston
Cylinder, -76
Cylinder, 77-
"0 ring top seal, -76
Q" ving top seal, 77-
Cylinder top, -76
Cylinder top, 77-
Cylinder complete, -76
Cvlinder complete, 77-
Pressure hose, bypass to ram, 227
3/8" J.1.C. male branch tee, C5605 x 6 Wit
3/8" steel tube, ram to ram
3/8" 1.1.C. mate connector, C5205 x 6 WH
Tee, 4"
Nipple, %" extra heavy black
Pipe plug, %"
Piston complete

Single ram assembly complete, including
FT214 (not shown}

50




REF. PART
G, NO.
1
2 T80
3 F168
4 FTi85
L FT252
6 FTigl
7 FT512
8 FT224
g FT228
10 FT221
11 FT248
12 FT223
13 FT183
14 FTi88
i5 FTi84
i8
17 F187
18 F163
19 FTh3
20 FT54
21 FT55

TENSION CONTROL BYPASS BOX

DESCRIPTION
W% %" NG, cap screw
Bypass box cover
U-Bolt
Bypass assembly complete
Hose clamp, GS-5 Murray
Bypass return hose, %" x 937
Check ball
3/8" J.1.C, female run tes, CE805 x 8 WH
%" hydraulic hose, pump to bypass, 90"
" hydraulic hose, bypass to ram, 247
Spring, LC-G-26-E-11 Lee
%' x 37 extra strona black nipple
%" hose nipple
3/8" street eibow, 3400 x 6 WH
Bypass cylinder
W x 1% roll pin
Bypass check pin
Spring, bypass check pin
“Q" ring, bypass

© Plunger, less nuts

Jam nut, 5/8”

51

PART
MO,

FT245
FT213
FTG205
FT172
FTZ46
FTe2
FT194

FT209
FT/8
FT17%
FT210
FT123
FT211

FT249
FT192

DESCRIPTION
% N.C, sut
B % 11" N.C. cap screw
Bypass lever
Adiusting screw tension spring
Adjusting screw
%" set collar
Penetration wheel arm
Wing nut
Bypass box
3/8" pal nut
Washer, 14 ga., 3/8” x 5/§"
Penetration whee! with hearing
Bearing, BR9904
Washer, 18 ga., 3/8" x 5/8"
Washer, 3/8"
Button head bolt, 3/8 x 1
3/8" x %' N.C. cap screw
Ball check assemibly

Bypass box complete,
less pressure hose




TENSION CONTROL PUMP ASSEMBLY

REF. PART REF. PART
NO, NO. DESCRIPTION NG. NO. DESCRIPTION
1 FT558 Tank 15 FThb2 %" bulkhead nut, W 271204
2 FT559 Tank cover gasket 16 FT553 %' x 1" x 1/16" fiber washer,
3 FT1545 Fank cover Seastrom 5600-64-62
4 FT546 Fijter, PH966B Fram 17 FT548 Gasket, pump flange
5 FT193 Hose nipple 18 FT555 Driven sprocket, 40B15 x 8/16"
6 FT549 Bulkhead fitting W21204 WH 19 /8" x 1" square key
7 #8221 %’ male connector, 68 x 4 x 4 WH 20 FT556 Drive chain, 73P No. 40
8 FT550 Male connector, 268F 3/87 x %" 21 FT530 Breather cap
Imperial 22 FT538 Seal washer, 5/16"
g F3331 3/8" tube with support spring 23 5/16” x 1" N.C. cap scraw
10 F8209 Mate elbow, 269P 3/8" x %" imperial 24 %" internal star lock washer
H FT7547 Pump, 22YB-012-2R Webster 25 F8227 %" male elbow, 69 x 4 x 4 WH
FT8g1 Seal kit for FT547 pump 26 FTE857 Drive sprocket, 40830 x 2-1/8"
12 FT103 3/8" x %" reducer bushing 27 FT252 Hose clamp, GS-5 Murray
13 FTB51 % copper tubing, 37 long 28 FT191 Bypass return hose, %" x 93"
14 FT219 Male connector, CB206 x 6 WH 29 FT560 Pumgp and tank assembly, complete

less hose

52




REF,

% QY ot d emd b ) ek emd me oo Z
Qw0 mwmm.&wmaommwmm#wm—ao

L\
S

PART
NO.

Fg8186
F81587

FG8268
F6267
F8198
F8209
F3109
8199
F8200
F8201
F8228
F8202
F8203
8204
F8205
F82086
F8207
F3208

F1441
F8312

AUTOMATIC LUBER
{Uses SAE 30 Motor Qi)

DESCRIPTION
Luber tank and bracket
Tank cover
5/16" x 1" N.C. cap screw
Filler cap
Screen for tank filler
Gasket, cover to tank
3/8° x %' male elbow, 269P
Site gauge
3/8" plastic tube
Pump, Webster
Sprocket, 41B15 x 9/16"
%' x % roll pin
Sprocket, 41A40 x 1-3/8”
Chain shield
Chain, 83 pitch, RC 41
Chain shield bracket
Pump bracket
Filter, 38205081
Filter element
3/8" x 1/8" reducer bushing
5/168* x %" N.C. cap screw, 2 used
a0o eibow, 889t
Sieeve for F1441

83

PART
MO.

F8210
BKT7121
8283

F8284
FB285
FB8Z86
Fga287
F8306
F8288
F8306

F7400
F8289
F8200
FB8291
FB8202

F8293

DESCRIPTION
" x %" reducer bushing
Luber tank and pump assembly
Luber manifold bracket
Manifold block, 3 used
/8" N.P.T. close nipple, 2 used
1/8" pipe plug
Valve, 14 used, 381726-3
Sleeve, 14 used, K328302.2
Nut, 14 used, K3283062-2
Straight fitting, 4 used, 66714 Lincoln
Sleeve onty, 86260 Lincoln
909 fitting, 10 used, 66716 Lincoln
Sleeve only, 86260 Lincoln
10-32 x 1" round head machine screw
1/8" nylen tubing
%" nyion tube, 287
Nylon tie strap, 6 per head
Cover for 1/8" tubing, SLV105-5
Cover Tor %" tbing, SLV 105-1

Automatic luber complete for twine
knotters, 2 tie




BULL GEAR LUBER ASSEMBLY

REF. PARY
MO MO DESCRIPTION
1 PPE3752500 Pipe, 3/8" x 2%
2 FT547 Pump, 22YB-012-2R Webster
3 £T103 3/8" x %" reducer pipe bushing
4 F8227 % - 902 male elbow, 68 x 4 x 4
5 HYD61020  Nut, 6ix 4
6 HYD8020  Sleeve, 60 x 4
7 FT551 %" hydraudic tube, 3" long
2 27403 Key, 1/8" x 1/8" x 1"
g FTh4aB Pump flange gasket
10 FT553 %" w1 % 1/16" fiber washer,
_ 5600-64-82 Seal Strom
19 FTB49  Buikhead fitting, W21204 WH
12 PPEZB0125 %" x 1/8" reducer pipe bushing
13 F1441 %" x 1/8" -800 elhow, 889L imp.
14 F8312 Sleeve
H] FT559 Tank cover gasket

16 NY1.250
17 SLV1061

%" nyion tubing, 80 long
5/16" protective cover, 78" long

18 #5264 Hanger clarmnp, No. 4
19 F7735 Rubber grommet
20 LUBB783 Tank assembly

54

ALUB7600

PART

NG, DESCRIPTION
SCC202 B/16" x 1" N.C. cap screw, 4 used
FTb38 5/16"" Copper washer

CRAT7443 Crank arm

CRA7488 Crank arm handie tube

SCC315  Crank arm bolt, 3/87 x 4%"
FT171 1/8 street elbow, 3400 x 2
LUB323060 1/8" pressure valves, 2 used

PPE 1260300 1/8" x 3" pipe nipple

PPE40125 1/8" pipe tee

SMR 1032050 10-32 x %" R.H.machine screw, 2 used

WCT10G  10-32 flat washer, 2 used

F7723 Jiffy clamp, No, 125, 2 used

WLKT000 10-32 lock washer, 2 used

NFH10320 10-32 nut, 2 used

F7626 QCuickset gear lubricant, 1 gal.

FT552 %" bulkhead nut, W21204

WIS?B00 %" internal star lock washer

F3221 %" male connector, 68 x 44

Bull gear power luber tank and
pump assembly

CRATE58 Crank assembly

BKT7838 Luber manifold bracket




Eid

55



FINAL DRIVE ASSEMBLY
FE736 & FET737

PART
NO. DESCRIPTION
F4528 Shaft, final drive, -76
SHF3202670 Shaft, final drive, 77-
Fe764d Wheel bolt, 200273
FG872 Oil seal, A1205Z21014
F4529 Rearing cone
F4530 Bearing cup
F4531 Housing
%' pipe piug
FBR78 Final drive gear, 389222132
F6877 Gasket, 28085903
6878 Pan, 3865M 195
SPC1244146 Spacer, 1244146
F4532 Bearing cup, 22720
F4533 Bearing cone, 22778
FE881 Washer, 1820W673, -76
WAS1220264 Washer, 77-
1% N.F. hex slotted nut, 14XE7, -76
NWMS1458 Nut, b1458, 77-
Cotter pin, 1/8" x 1%, K2414
Fe882 Cap, 326M221, -76
CAP386212 Cap,77-
56883 Snap ring, 1854M65
FB884 Bearing cup, 15245
F6a86 Bearing cone, 15123
6886 Pinion, 3891P1180
Fegs7 Bearing cone, 26882
F68838 Bearing cup, 26822
F6882 Shaft, 32804886
FB890 Shim, .003 thick, 2803G 1883
FB891 Shim, .006 thick, 2803P 1852
6892 Shim, .010 thick, 2803R 1864
FGB83 Oil seat, 1805C158
F&894  “O’ ring, 5X715
FG6895 Adapter for R.H, brake housing, 3268D576
F6896 Adapter for L.H. brake housing, 3268D575
F6847 Brake disc and lining, MAG6780
5898 Actuating shoe, BPG600
F5G01 Spring, BO4504
F5804 Shoulder bolt, BPE3050
FE899 Link, double leaf, BAGGY
5/16" N.F. jam nut, BPF7005
F5O00 Link, BAGGS
FBGO3 Brake pressure plate assembly, AAGT1
F6828 Yoke, 1845W23
FGte1 Clevis pin, 7/18" x 1%", X 1566
Feon2 Ball, BP8750
FGE59 Brake housing, R.H., 3897N2068
Fe800 Brake housing, L.H., 3897N2067
FB801 Boot enclosure, 2847H580
FB902 Oil seal, A1808L376
7/16” x 3%" grade 8§ cap screw, 5-1736-1, 5 used
7/16° lock washer, W-17, 5 used
7/16" grade 8 nut, N-17-1, b used
FG741 Sleeve, 1198.V.2856
F6170 Grease fitting
F6e03 Roli pin, 3/16" x 27
F6804 Cap screw, 3X365
3/8" x %" grade 8 cap screw, $-266-1
F1720 Vent

56




b7



44
45

486
47

PART
MO,

FE087

Feo0s
F5906
FBo07

TRANSMISSION ASSEMBLY

DESCRIPTION

w"x 1%" N.C. grade 8 cap screw,
3X374

%' washer, 1229C1511

Bearing cage, L.H.33266A313
§-267-1, 4 used

Washer w/pin, A1829K 661

Dowel pin, 1848E213

Gasket, 28081922

SLV1244116 Spacer, 1244571163

Faoges

Fe910
F6911
Fee12

FB913
F6514
F6915
FEo16
FG817

F8818
F6819
F6920

FE921
Fga22

F6923
F&E84
F6924
F8926
FB926
F6927
Feg28
F8929
FBI30
FGB31

6832
FB6933
F6934
F6a35
F6U36
FB937
F6938

F&o39
Fa940

F5a41

Feodz
Fea43

Bearing cage, R.H,, 3266Y311

3/8" x 1% N .C. grade 8 cap screw,
5268-1, 10 used

Cap screw, 10X570, 8 used

Relief fitting, 1898F812

Oil seal, A12056G 1047, 3 used

3/8" x ¥ N.C, grade 8 cap screw,
5268-1, 15 used

3/8" x 2% N.C. grade 8 cap screw,
$26818-1, 2 used

Change gear case, 3200746

Oil seal, 1206N1132, 2 used

Spacer, 1244R 1162

Gasket, 2208D732

Brive change gear, 37 tooth,
388243062

Spacer, 124401161

Diowel pin, 18468H218, 4 used

Rotier bearing, 12288366

%" pipe plug

Srap ring, 1854V 152

Driven change gear, 26 tooth,
3BG2G3049

Snap ring, 18564R200

Rearing cup, 1562458

Gasket, 2208A728

Bati, 1898 E 57, 4 used

Detent spring, 1218Y 103, 2 used

Gasket, 2208V204, 2 used

Screw, detent spring, 3X204, 2 used

Transmission case cover, 3288M30

Roller bearing, 18281280

Counter shaft cluster gear, 25, 38,16
tooth, 3892N2978

Ball bearing, 1828T306

Bali bearing, 1828Y 129

input gear, 3892A2965

Ball bearing, 1228C367

Shift rail for second and third shift
fork, 2287W1847

/8" pipe plug

Shift rail for first and reverse shift
fork, 2287X1948

Shift fork for second and third
stiding gear, 3296F32

Lock screw, 26X104

Shift forlk for Tirst and reverse
sliding gear, 3286F 32

Gasket, transmission case 1o cover,
220811749

Main transmission shaft, 3280M4450

Second and third sliding gear,
32 & 18 tooth, 3882020875

FE744

REF.
NGO,
49
50
51
52
53

B4
85

56

57
58

73
74

s
76
77
78

79
80

81
82

83
84

856

88
87

89

58

PART
N,

Fega4d -

Fgo45
FE&948
F6e47

F8348
F6940

F8950
F7996
FGob2
FG953
Fe954
F6O85
F6956
FG957
F6958

F6o58
FG6960
F6o61
F8562

F6863
Fg88s
Fev64

F5965
F6o66

FGo67
F6968
FE968
F6870
F6971
5972
F6973

FB6g74

F8975
FBY76

F6g77
F6a78

Fea7o
FG980

FEh81

FB982
F6a83
Fahaa
FEo9Bs

DESCRIPTION

First and reverse sliding gear, 42 tooth,
3892J2974

Ball bearing w/snap ring, 18288227

Clutch housing gasket, 2208W777

Hydraulic motor adapter,
32685798

Cap screw, 3X368, 3 used

Cap screw, 10X952, 4 used

Stud, SN818-1 )

Drain plug, %' pipe, magnetic,
12508184

Snap ring, 1854Y129

Bearing cup, 25821

Shim, .003", 2203F 5570

Shim, 006", 2203E5569

Shim, .010", 2203D5568

Bearing cap, 3266W309

Bearing cap, 3266M2929

Gasket, 2808905

Ball bearing with snap ring,
18280147

Snap ring, 1229Y1299

Transmission case, 32908106

Intermediate shaft, 3280M5499

Intermediate Znd drive gear,
21 tooth, 389202081

Ball bearing, 182812290

Bearing cone, 18123

Intermediate drive gear, 27 tooth,
389202985

Differential drive pinion shaft,
388252983

Bearing cone, 256878

77167 x 1-3/8” N.C. grade 8 cap screw,
S2711-1, 17 used

7/18" x 2-1/8" N.C, grade 8 cap screw,
52717-%, 1 used

Bearing cup, 382A, 2 used

Shim, 003", 2803H 1854

Shim, 005", 280311856

Shim, 010", 2803K 1857

Rivet, RV7814, 12 used

Bearing cone, 2 used, 387A

Diifferential case, flange half,
323581042

Differential ring gear, 60 tooth,
3892y/2987

Thrust washer, 1229W1427, 2 used

Differential side gear, 2234X713,
Z used

Thrust washer, 122921196,
4 used

Differential pinion, 22337124,
4 used

Differential spider, 3278L64

Differential case, plain half,
3235C1043

Bearing retainer, 11990U12355,
2 used

Snap ring, 1854 X180, 2 used

Ball bearing, 12280428, 2 used

Shaty, inner axle, R, 3280G4453

Shaft, inner axie, L..H., 3280H4454




REF.

PART
NO.
6823
Feg15
Fgaz28
F6830
FB827
Fe81
6812
F6824
£6825
F6816
Fg821
HSE2519
RADGBL10
RADGGT1
RM36

RADIATORS AND SHROUD

DESCRIPTION
Hadiator, A.C.
Air baffle, bottom, A.C.
%' angle bib drain, 120 WH
Hose clamp, No. 36
Radiator hose, lower A.C., FM5Z
Radigtor baffle bracket, botiom
Radiator baffle, bracket, top
Radiator shroud, A.C.
Radiator hose, upper, A.C. & 1.D., FMB2
Air baffle, top, A.C.
Radiator cap )
%" over flow hose, 36" long
Radiator, J.D.
Radiator shroud, 1.3,
Radiator hose, upper, J.D.

59




D wad ed b =m
&wmaommqmm&wmaom
A i

PARTY
NO.

FB598
F8580
F6ho1
F6592
F6593

F6594
F6588
FB6595
F6596
F6b12
£6513
Fe514
FG6515

TOW BAR

DESCRIPTION
Tow bar complete
Tow bar latch
Tow bar
Bushing, two used
Tow bar bracket
/16" ¥ 3% N.C. cap screw
Hitch ball, 2", %" shank
Tow bar anchor strap
Ancher strap pin
Snap pin
Steering cylinder bypass tube
Tube firting, 7205 x 4 x 4 WH
Shutoff vaive, 6825 WH
Steering cylinder bypass assembly for towing

80







CAB

REF. PART
NGO, NO. DESCRIPTION
1 PIN37540 Pin, hinge, 4 used
2 GL.S6984 Window and door glass, 2 used
3 WEAG37  Filier stay
4 WEA1179 Weather stripping
5 Foa61 Window
5] WND7934 Window complete
7 F6864 Window lateh
g #1007 Knob
g GLSB98E Side window glass, 2 used
10 F56108 Latch, 4 used
11 FIL115154  Filter element {for cabs with blowers only)
12 CVRE296 inspection cover
13 GLS6986  View window glass
14 GLSBY83  Windshield glass
15 CVRB779 Cover for filter opening
16 CABB330 Cab frame
17 F1505  Light, Dietz
18 Ei.C5020 Light swiich, 488-37200
18 GLS8982 Rear window glass
20 F4525 Door check complete
21 F6862 Door frame
22 LOKSS door latch
23 F4527 Door handle
24 DOR7835 Door complete

25 LATZ290  Biower latch
26 BLOT06S Blower switch
27 BLO3316 Blower vent
28 BLO62318 Decal

29 KOB100  Switch knob

30 BLOG305 Blower housing
31 BL.O700  Blower
32 FD7114  Freeman decal

PARTS NOT ILLUSTRATED

RUG7218 Rug

CAR7936 Cab complete with blower
F4510 Cab complete without blower
BLO1GCG  Blower complete

Cals Liner

DRWB403 Door liner
DRWG404 Front panel
DRWB405 Rear panel
DRWB406 Top panel
DRW6E407 Side panel
DRWGE408 Center panel
DRWG6409 Rear side panel
DRWB410 Top side panel
F7653 Wire clamp, 3 used
LINB269 Liner fop support

62




DRIVE GEAR BOX
REF, PART REF. PART 7
NO. MG, DESCRIPTION MO. NO. DESCHIPTION
1 F8528 Gear box main housing 15 FEb31 Finion and gear shaft
2 Fe529 Pinion & shaft, pump drive, 217, -76 20 FB5532 {ear box moior bell housing
F4534 Pinion & shaft, pump drive, 18T, 77- F4537 Gear box motor bell housing, 3.0, 77-
3 F1083 Bearing cone, pump drive shatt 21 W%k PR NLEC. cap screw
4 F1084 Bearing cup, pump drive shaft 22 FBE33 Shatt, publey drive
5 Fese7 Gearbox pump drive housing 23 FE537 Gear, pulley drive, 327, -78
5 F8339 Spacer, pump drive shaft F4BE36 Gear, pulley drive, 267, 77-
7 F1087 Snap ring, pump drive shaft 24 F5446 Bearing cone
8 FE407 Shim, gearbox housing, 005" 25 F5448 Bearing cup
F&408 Shim, gearbox housing, 010" 26 FBRGO Gear box pulley drive housing
F6409 Shim, gearbox housing, 015" 27 Fi245 Nut, bearing take-up
g F1720 Vent, 1/8" pt. 28 FE354 Seal holder
10 6568 Bearing end cap 28 F6817 Seal, 19830 C/R
11 FG6534 Bearing cup, No, 3420 30 F1246 t.ock washer
12 FBB35h Bearing cone, No. 3490 31 FB340 Gasket, seal holder
13 " ox 1% M.F. cap screw 32 % x %" socket head cap screw ;
14 %" star lock washer 33 F&484 Gear box complete, -76
15 FE360 Bearing washer, 2 used F4538 Gear box complete, A0, LH.C., Ford, 77
16 3/8" % 3/8" sguare key, 2", 2 used Fa453g Gear box complete, 1D, 77- |
17 FG536 Gear and bearing spacer 34 FA355 Seal, 17557 C/R
18 F6530  Pinion, pulley drive, 21T, -76

F4535  Pinion, pulley drive, 19T, 77- 83



fuol ,,0 ‘esoy seqqrd L,
Apunpy 7S5 ‘duweje asoy L%

.44 '1en0s Byl eng /e
.06 'dwnd 10108[ul 01 a3 (8N} BUl B/

CLENTTI
10£84d
SOCHAD
£2EBNTL

GO06L 60 ‘1o10LL0D BRI GOOBLE0IV

COB000Y IUsWe|S Enp 'aseg  £0G000YOV

pash z ‘GG0ZZ60 ‘Mogpe Byl .0, o06 X .8/ §30.LZ600V
pasn g 'fEZHZ0Y ‘dWeiD  /EEYTOROV

1815e) BSOOY J/L6L THoieiedes JBIEM

\_wummg BSOOH mmhw“‘ .\mm“_.:* Bnd

071 '4BA03 BuUlf [8NY 81/

mc: urmad :m:m

HAM S0LG ‘sARA HO-INUS ,GL/G

:O@ ..hmbﬁunu wn.nmm _@jm. Zw\«m

1Al jany O] Muel “sulf 180 B/E

HA DEROY “8A(BA JJ0INYS . 8/E
NOILJIYMDS83a

SINITTI3N4 OV

vLé0g
Ei¢0C
G0ZHAD
8ZE€8N14
87994
POTHAD
9ZEBNTA
67984
‘ON
1Hve

Buiay 58830 006 X % L0810

[ETyzoY ‘dueD

LETVIOYOV

FETA Y es00Y hmww_. ﬁme.MQOw J2iean U:w gmwmw‘ _mznm L _‘N-ON
LPTL HeAcD Buy 1o Q1 /G  EOZHAD

LPEL BuUluniar ,01fG  ZOZNTS

HM SO0 “sMeA Jio-1nYs oL /g %09

LOEL "1enco auly 8Ny 878 LOZHAD

,0E1 "dwnd jeng 01 juel auiy ey 8/8  OQOZNTd

HA 0680V "aajen fo-anys  B/¢ 51094

NOLLdIYOSaC

SINIT 1IN 3HE3T NHOP

‘ON
1Hvd

3

T

WO oo ©M 0D

@2

.64



RESISTOR AND TERMINAL BLOCK

STARTER SWITCH

STARTER SCOLENOID

65




PART
NG,

6558
F&450
F6431

F5328
FBhb1
Fe625

F6627

F6638
F6b48
BATT244
F1487
Fe517
F8059
6842
F8062
FB80G0
Foo41
FE421
F6422
F862
FEB43
F5954
FG424
Fe578
Fe424
F@371
£5237
F5236
BAT212
+6554
F6555
F169
FB553
F6552

F246
F6809
F6850

ELECTRICAL SYSTEM, AC

DESCRIPTION
Headlight with housing, shock mounted
Gil sending unit
Temperature sending unit
5/16" washer
Battery hold down grommet
Battery hoid down boit, 2 used
Battery cable, insulated

Battery hold down

Battery, 12 volt

Ground strap, 70822

Battery cable clamp, 7244 Beldon
Horn, wire alarm, 12 volt

Light bracket

Light, front, 12 volt

Seal beam unit, 12 volt

Rear light bracket, 2 used

Light, rear combination, 12 volt, sealed beam
Sealed beam unit, 12 voit, Comb. red and clear
Temperature gauge

Starter switch

Light switch

Circuit breaker, 3005-30CH

Bale counter, electronic

Amp indicator light

Resistor and terminal block, 10W-15 OHM
Qil indicator light

Safety switch

Sending unit

Rubber cap

Ground cable

Bracket for sending unit

Sending unit lever

Spring

Bale counter switch rod

Bale counter switch, rod link

%" x 3" N.C. cap screw

Limit switch {for wire alarm only}
Front wiring harness

Rear wiring harness

66




HI0TE CWNind3L

MHO. 038
LA

NCI R

HOLIMS ¥31EYLS

- s HHES NMOH NOHS
———-_ Nug 300 @3t fodd
T2 HILNNOD IWE A4

LMD Y0 PR W %\

X WitedL wO0N3 O3 T W GIOHII08 WOk

WOLAS ALIYS HOBS Lk =

QICNT 08 HIIWVIS

@ TTrevs

67



PART
NO.

FB558
6460
Fp431

F6328
F6551
FG6G25

F6627

F6639
Fobag
BAT7244
F1497
F&517
F8059
F5842
FB8062
F8060
F5041
F6421
Fea22
F86z
F5843
F5554
Fg424
F6578
Fe424
FB371
F&237
F5Z36
BAT212
Fo554
F6555
F169
F6553
F&bh2

Fo46
HRN211
F6850

ELECTRICAL SYSTEM JD

DESCRIPTION
Headtight with housing, shock mounted
0Oil sending unit
Temperature sending unit
5/16" washer
Battery hold down gromimet
Battery hoid down bolt, 2 used
Battery cable, insulated

Battery hold down

Battery, 12 volit

Ground strap, 70622

Battery cable clamp, 7244 Beldon
Horn, wire alarm, 12 volt

Light bracket

Light, front, 12 volt

Seal beam unit, 12 voit

Rear light bracket, 2 used

Light, rear combination, 12 volt sealed beam
Seated beam unit, 12 volt comb. red and clear
Temperature gauge

Starter switch

Light switch

Circuit breaker, 3005-30 CH

Bale counter, electronic

Amp indicator light

Resistor and terminal block, 10W-15 OHM
Oil indicator light

Safety switch

Sending unit

Rubber cap

Ground cable

Bracket for sending unit

Sending unit lever

Spring

Bale counter switch rod

Bale counter switch rod link

%' % 37 N.C, cap serew

Limit switch {for wire alarm only}
Front wiring harness

Rear wiring harness

68




69



REF,

mcow@m.bwmua%

PART
MO,
F&803
F&794
FB560
F&310
FE&792
FG308
Fgbat
FGE64
F6306
F5452
F@802
Fa513
F5796
FB793
F6795
Fags3
EXHB325
20-142
20-154
F1706
F8312

AR CLEANER AND EXHAUST

DESCRIPTION
Breather cap
Air intake pipe
Air cleaner hose clamp, 4-4580
Ribber eltbow, 2%", 90 HL 25
Alr intake pips, 8"
Air cleaner hose clamp, 4-4589
Rubber elbow, 2%, P10-56530
intake slbow
Air cleaner complete, FWG06-5012
Filter element for FE306 air cleaner
Air cleaner band, P7191
Atr cleaner bracket J.D.
Rubber bushing, 2%" to 37, P10-4080
Air cleaner hose clamp, 4-1206
Rubber elbow, 3"
Air cleaner bracket
Exhaust pipe, 7%" long
Muffler clamp, 3-4888 5M
Connector, 35651 SM
Muffler
Exhaust pipe

70




REF.

OO‘-.!C'S'){}'E&&)M«A%

PART
MO,

SHD8040
BKT8024
BIKT8G37

Cova038

PICKUP DRIVE BELT SHIELD

DESCRIPTION
5/1687 whiz tock nut, 8 used
5/16" whiz locking N.C. cap screw, 3 used
Pickup drive beit shield
Rear bracket
Front bracket
/16" x 1" flat head machine screw, 4 used
B/16*" clip nut
Cover plate

71




AlR CONDITIONER

REF. PART

b

- DR I B2 RN

NO, DESCRIPTION
ACNAS82Z80 Air conditioner, less compressor
ACN1T120009 Fan motor only, 12 voit
ACNO260800 Fan only
ACNAB7300 Electric clutch, 0457300
ACNOBEZ0923 Compressor with key, {York type)
PLIL7877  Air conditioner pump drive sheave
BLT4710 Belt

3/87 % 1% M.C.H.T. cap screw
BKTA4551 Compressor bracket

%" x 1% NLCH.T. cap screw

§/16" x 17 N.CH.T. cap screw
BREC4ABBE Compressor brace
SPCAB4S  Spacer

72




REF.

wmwmmhwmﬁ%

PART
NO.

F1894
F1895
1896
F1897
F18098
F1399

F1900
F1901
#1902
1903
F1904

F1905
F1906
F1907
F1908
F1909
F16564
F1911

F1912

F1813
F1814

HAY SAVER WHEEL ASSEMBLY
F1893

DESCRIPTION
Bracket and arm assembly
Arm wibolt
Adiusting bolt, 5/8°° x 3%
Pivot pin
Bracket only
Spacer
B % 3" NUF. cap screw
Clamp assembly
YU hole
Saddie
Rotary clamp plate
Wheel axle arm and disc assembly and ring
1" flat washer
Whee!l axle arm
Backup ring
Ring, 24 finger
Seal, 12124 CR
Bearing cone, L44643
Bearing cup, 144610
Whee! disc only
1" N.F. slotted jam nut
Hub cap, 342 14 motor wheel
5/16" x 114" carriage bolt
Whee! disc complete w/steel backup ring
Bracket w/pin and spacer

73




PART
NO.

F158
FT23%

FY244
FT243
FT240
F75856

F1241

FT242

FT247

TENSION RELEASE KIT

DESCRIPTION
3/8" N.C. nut, 10 used
Link block, 3 used
Release rod
3/8" flat washer, 3 used
Release rod guide
Release rod sieeve
Tension releass lever with bushing and seals
Sleeve
Washer
3/8" lock washer
3/8" x 2%’ N.C. cap screw
COperating rod
Operating lever

Tension release kit complete

74




REF.

U"l-&-{a}f\)-ag

EXTRAITEMS

DESCRIPTION

Tratler hiteh frame
Traifer hitch angie for clevis pin
Hotlland hitch for trailer hitch
Hydraulie gauge {2000 1bs.}
Qil filter cartridge, 4 thread base

{WHAD and VGAD)
Git filter cartridge {V465D}
Trailer hitch frame with

Holland hitch
Freeman red baler paint, T gal,
Freeman red baler paint, 1 gt.
Freeman white baler paint, 1 gal.
Freeman white baler paint, 1 gt
Freeman red baler paint, spray ¢an
Freeman white baler paint,

spray can
Wire splicer

75

REF.
NG,
10

PART
NO.
F7617
F1706
Fa362
F733
F7735
Fi6714
FTT29
F7721
F7722
F7673
F7T7
F7677
FTiz
FT74
F1723
F7676
Fieog
F7626

DESCRIPTION
Buligear luber kit WD70
Muffier, V465D, WD78
Wrench for 2'° pivot shaft jam nut
Trailer hitch frame with pin hitch
Grommett .
Oif can with pump
Spring for pump
“UF boit, grease can
Greass can clamp base
Nylon tubing, puli-type bater, 207
Adapter, 2 used {57942}
300 brass efbow, 2 used
%% 3% pipe nipple, 2 used
%' pipe tee
Clip for grease nipple, 125 jiffy
942 nyion elbow, 2 used
Cuickset tubricant, 1 gt.
Quickset fubricant, 1 gal.




=
JQQOOO%@U'!-R:LO%\}MO

iy

Y
N

e 11

17

13 b
12
MULTI-LUBER CENTRALIZED LUBRICATION SYSTEM
{Uses SAE 140 Gear Gil)
REF, PART REF. PART

NO. DESCRIPTION NOG. NGO, DESCRIPTION
F1760 Stop phug for multi-luber 13 F1772 Coupler, 909 snap on for multi-luber
F1761 Gasket for muiti-luber 14 F1773 L.ubricant reservoir for multi-laber
F1762 Cap for multi-luber 15 F1770 Tubing 1/8” L.P. nylon, 60 ft. used
F1763 Lock washer for multi-luber 16 F1782 Street etbow, %77
F1764 Hex screw for muki-luber 17 F1783 Mounting bracket for multi-luber,
F175b Piug for muilti-luber twine
F1766 Compression nut for multi-luber i8 Fi784 Mounting bracket for multi-luber,
F1767 Plug for muiti-luber wire
F1768 Gasket for muiti-luber
F1769 Adapter for muiti-iuber F1865 Mutti-luber complete w/reservoir, 2 twine
F1774 Injgctor pump for multi-luber, F13856 Muiti-luber complete wireservoir, 3 twine

Ref. 1-10 F1857 Multi-luber complete w/reservoir, 2 wire
F1771 Coupler, straight snap on for multi-luber F1858 Multi-luber complete w/reservoir, 3 wire

76







